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1. TEST PROGRAM

References

47 CFR Part 15.247

RSS 247 Issue 2

RSS Gen Issue 5

KDB 558074 D01 DTS Meas Guidance v05r02 i

YVVVVVYY

ANSI C63.10-2013

Radio requirement:

KDB 662911 D01 Multiple Transmitter Output v02r01>

Clause - Test Description

Test result - Comments

Occupied Bandwidth ISED PASS
6dB Bandwidth FCC & ISED PASS
Maximum Conducted Output Power FCC & ISED PASS
Power Spectral Density FCC & ISED PASS
Unwanted Emissions in Non-Restricted Frequency Bands FCC & ISED PASS
Unwanted Emissions in Restricted Frequency Bands FCC & ISED PASS
Receiver Radiated Emissions ISED PASS(2)

This table is a summary of test report, see conclusion of each clause of this test report for detail.

(1) Limited program

(2) Testing covered the receive mode, and receiver spurious emissions are considered to be the same as transmitter.

PASS: EUT complies with standard’s requirement

FAIL: EUT does not comply with standard’s requirement
NA: Not Applicable

NP: Test Not Performed
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2. EQUIPMENT UNDER TEST: CONFIGURATION (DECLARED BY PROVIDER)

2.1. HARDWARE IDENTIFICATION (EUT AND AUXILIARIES):

Equipment under test (EUT):

Model under test: Move/2600

Serial Number: 221967317151286025803467 /222107317151286026031075

Dimensions: 7.6cm x 5.6cm x 16.7cm (Length x Width x Height)

Type: Table-Top

TEST REPORT
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Power supply:

All test are performed with Supply 3 and battery worst case

Name Type Rating Reference / Sn Comments
SUBDIV] AC 100-240VAC 0.2A 50-60Hz PHIHONG AM05R-050CK /
PRy OUTPUT 5V 1A 5W
TR :

Supply2 AC 100-240VAC 0.2A 50-60Hz PHIHONG AMO05x-050D /
id OUTPUT 5V 1A 5W

100-240VAC 50/60Hz 0.2A Ktec KSA-5L-050100D5

Supply3 AC

Supply4 | Battery | 3.6V 2.25Ah 8.1Wh | F12433224 /
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Inputs/outputs - Cable: Inputs/outputs - Cable:

Length | Declared .
Access Type used (m) <3m Shielded Comments
Supply1 AC/DC adapter 1.2 Yes No /
Supply2 AC/DC adapter 1.2 Yes No /
Supply3 AC/DC adapter 1.2 Yes No /
Auxiliary equipment used during test:
Type Reference Sn Comments
Laptop DELL E4750 / /
WiFi Routers ASUS RT-AC68U / /
Converter USB C — RJ45 Startec / /
Equipment information (declaration of provider):
CHANNEL PLAN
802.11b / 802.11g / 802.11n HT20 802.11n HT40
Channel Frequency (MHz) Channel Frequency (MHz)
Cmin: 1 2412 Cmin: 3 2422
2 2417 4 2427
3 2422 5 2432
4 2427 Cmid: 6 2437
5 2432 7 2442
Cmid: 6 2437 8 2447
7 2442 Cmax: 9 2452
8 2447
9 2452
10 2457
Cmax: 11 2462
DATA RATE
802.11b
Available . Modulation
for EUT Data Rate (Mbps) Modulation Type Worst Case
1 DBPSK ]
a 2 DQPSK O
55 DQPSK O
11 CCK O
802.11g
Available . Modulation
for EUT Data Rate (Mbps) Modulation Type Worst Case
6 BPSK |
9 BPSK O
12 QPSK O
v 18 QPSK O
24 16-QAM O
36 16-QAM O
48 64-QAM O
54 64-QAM O
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DATA RATE

802.11n HT20

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation

0 1 BPSK 6.5 7.2 4]
1 1 QPSK 13 14.4 m]
2 1 QPSK 19.5 21.7 O
3 1 16-QAM 26 28.9 O
O 4 1 16-QAM 39 43.3 O
5 1 64-QAM 52 57.8 O
6 1 64-QAM 58.5 65 [m]
7 1 64-QAM 65 72.2 m]
32 1 BPSK | - - - - - =]
8 2 BPSK 13 14.4 O
9 2 QPSK 26 28.9 O
10 2 QPSK 39 43.3 O
11 2 16-QAM 52 57.8 [m]
12 2 16-QAM 78 86.7 m]
13 2 64-QAM 104 115.6 ]
O 14 2 64-QAM 117 130.3 O
15 2 64-QAM 130 144.4 O
33 2 16-QAM QPSK - - 39 43.3 [m]
34 2 64-QAM QPSK - - 52 57.8 m]
35 2 64-QAM 16-QAM - - 65 72.2 0O
36 2 16-QAM QPSK - - 58.5 65 m]
37 2 64-QAM QPSK - - 78 86.7 O
38 2 64-QAM 16-QAM - - 97.5 108.3 O
16 3 BPSK 19.5 21.7 [m]
17 3 QPSK 39 43.3 0O
18 3 QPSK 58.5 65 0O
19 3 16-QAM 78 86.7 ]
20 3 16-QAM 117 130 O
21 3 64-QAM 156 173.3 O
22 3 64-QAM 175.5 195 m]
23 3 64-QAM 195 216.7 ]
39 3 16-QAM QPSK QPSK - 52 57.8 0O
40 3 16-QAM 16-QAM QPSK - 65 72.2 m]
O 41 3 64-QAM QPSK QPSK - 65 72.2 O
42 3 64-QAM 16-QAM QPSK - 78 86.7 O
43 3 64-QAM 16-QAM 16-QAM - 91 101.1 m]
44 3 64-QAM 64-QAM QPSK - 91 101.1 m]
45 3 64-QAM 64-QAM 16-QAM - 104 115.6 m]
46 3 16-QAM QPSK QPSK - 78 86.7 m]
47 3 16-QAM 16-QAM QPSK - 97.5 108.3 [m]
48 3 64-QAM QPSK QPSK - 97.5 108.3 O
49 3 64-QAM 16-QAM QPSK - 117 130 m]
50 3 64-QAM 16-QAM 16-QAM - 136.5 151.7 O
51 3 64-QAM 64-QAM QPSK - 136.5 151.7 0
52 3 64-QAM 64-QAM 16-QAM - 156 173.3 0
24 4 BPSK 26 28.9 [m]
25 4 QPSK 52 57.8 m]
26 4 QPSK 78 86.7 O
27 4 16-QAM 104 115.6 m]
28 4 16-QAM 156 173.3 ]
29 4 64-QAM 208 231.1 O
30 4 64-QAM 234 260 O
31 4 64-QAM 260 288.9 m]
53 4 16-QAM QPSK QPSK QPSK 65 72.2 O
54 4 16-QAM 16-QAM QPSK QPSK 78 86.7 O
55 4 16-QAM 16-QAM 16-QAM QPSK 91 101.1 0
56 4 64-QAM QPSK QPSK QPSK 78 86.7 [m]
57 4 64-QAM 16-QAM QPSK QPSK 91 101.1 O
58 4 64-QAM 16-QAM 16-QAM QPSK 104 115.6 m]
59 4 64-QAM 16-QAM 16-QAM 16-QAM 117 130 m]
O 60 4 64-QAM QPSK QPSK QPSK 104 115.6 m]
61 4 64-QAM 16-QAM 16-QAM QPSK 117 130 0
62 4 64-QAM 16-QAM 16-QAM 16-QAM 130 144.4 [m]
63 4 64-QAM 64-QAM 64-QAM QPSK 130 144.4 O
64 4 64-QAM 64-QAM 64-QAM 16-QAM 143 158.9 m]
65 4 16-QAM QPSK QPSK QPSK 97.5 108.3 m]
66 4 16-QAM 16-QAM QPSK QPSK 117 130 m]
67 4 16-QAM 16-QAM 16-QAM QPSK 136.5 151.7 [m]
68 4 64-QAM QPSK QPSK QPSK 117 130 m]
69 4 64-QAM 16-QAM QPSK QPSK 136.5 151.7 m]
70 4 64-QAM 16-QAM 16-QAM QPSK 156 173.3 m]
71 4 64-QAM 16-QAM 16-QAM 16-QAM 175.5 195 m]
72 4 64-QAM 64-QAM QPSK QPSK 156 173.3 m]
73 4 64-QAM 64-QAM 16-QAM QPSK 175.5 195 [m]
74 4 64-QAM 64-QAM 16-QAM 16-QAM 195 216.7 m]
75 4 64-QAM 64-QAM 64-QAM QPSK 195 216.7 m]
76 4 64-QAM 64-QAM 64-QAM 16-QAM 214.5 238.3 m]
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DATA RATE

802.11n HT40

Available MCS Spatial Modulation Data Rate (Mbps) Worst Case
for EUT Index streams (Gl = 800ns) (Gl = 400ns) Modulation

0 1 BPSK 13 15 4]
1 1 QPSK 27 30 m]
2 1 QPSK 40.5 45 O
3 1 16-QAM 54 60 O
o) 4 1 16-QAM 81 90 O
5 1 64-QAM 108 120 O
6 1 64-QAM 121.5 135 [m]
7 1 64-QAM 135 150 m]
32 1 BPSK | - - - 6.0 6.7 =]
8 2 BPSK 27 30 O
9 2 QPSK 54 60 O
10 2 QPSK 81 90 O
11 2 16-QAM 108 120 [m]
12 2 16-QAM 162 180 m]
13 2 64-QAM 216 240 ]
O 14 2 64-QAM 243 270 O
15 2 64-QAM 270 300 O
33 2 16-QAM QPSK - - 81 90.0 m]
34 2 64-QAM QPSK - - 108 120 0O
35 2 64-QAM 16-QAM - - 135 150 0O
36 2 16-QAM QPSK - - 121.5 135 ]
37 2 64-QAM QPSK - - 162 180 O
38 2 64-QAM 16-QAM - - 202.5 225 O
16 3 BPSK 40.5 45 m]
17 3 QPSK 81 90 m]
18 3 QPSK 121.5 135 0O
19 3 16-QAM 162 180 ]
20 3 16-QAM 243 270 O
21 3 64-QAM 324 360 O
22 3 64-QAM 364.5 405 m]
23 3 64-QAM 405 450 m]
39 3 16-QAM QPSK QPSK - 108 120 0O
40 3 16-QAM 16-QAM QPSK - 135 150 ]
O 41 3 64-QAM QPSK QPSK - 135 150 O
42 3 64-QAM 16-QAM QPSK - 162 180 O
43 3 64-QAM 16-QAM 16-QAM - 189 210 O
44 3 64-QAM 64-QAM QPSK - 189 210 0O
45 3 64-QAM 64-QAM 16-QAM - 216 240 ]
46 3 16-QAM QPSK QPSK - 162 180 ]
47 3 16-QAM 16-QAM QPSK - 202.5 225 O
48 3 64-QAM QPSK QPSK - 202.5 225 m]
49 3 64-QAM 16-QAM QPSK - 243 270 O
50 3 64-QAM 16-QAM 16-QAM - 283.5 315 m]
51 3 64-QAM 64-QAM QPSK - 283.5 315 ]
52 3 64-QAM 64-QAM 16-QAM - 324 360 ]
24 4 BPSK 54 60 [m]
25 4 QPSK 108 120 m]
26 4 QPSK 162 180 m]
27 4 16-QAM 216 240 O
28 4 16-QAM 324 360 ]
29 4 64-QAM 432 480 O
30 4 64-QAM 486 540 O
31 4 64-QAM 540 600 m]
53 4 16-QAM QPSK QPSK QPSK 135 150 m]
54 4 16-QAM 16-QAM QPSK QPSK 162 180 m]
55 4 16-QAM 16-QAM 16-QAM QPSK 189 210 ]
56 4 64-QAM QPSK QPSK QPSK 162 180 O
57 4 64-QAM 16-QAM QPSK QPSK 189 210 O
58 4 64-QAM 16-QAM 16-QAM QPSK 216 240 O
59 4 64-QAM 16-QAM 16-QAM 16-QAM 243 270 O
O 60 4 64-QAM QPSK QPSK QPSK 216 240 O
61 4 64-QAM 16-QAM 16-QAM QPSK 243 270 ]
62 4 64-QAM 16-QAM 16-QAM 16-QAM 270 300 O
63 4 64-QAM 64-QAM 64-QAM QPSK 270 300 O
64 4 64-QAM 64-QAM 64-QAM 16-QAM 297 330 m]
65 4 16-QAM QPSK QPSK QPSK 202.5 225 m]
66 4 16-QAM 16-QAM QPSK QPSK 243 270 m]
67 4 16-QAM 16-QAM 16-QAM QPSK 283.5 315 [m]
68 4 64-QAM QPSK QPSK QPSK 243 270 [m]
69 4 64-QAM 16-QAM QPSK QPSK 283.5 315 [m]
70 4 64-QAM 16-QAM 16-QAM QPSK 324 360 m]
71 4 64-QAM 16-QAM 16-QAM 16-QAM 364.5 405 m]
72 4 64-QAM 64-QAM QPSK QPSK 324 360 m]
73 4 64-QAM 64-QAM 16-QAM QPSK 364.5 405 [m]
74 4 64-QAM 64-QAM 16-QAM 16-QAM 405 450 [m]
75 4 64-QAM 64-QAM 64-QAM QPSK 405 450 [m]
76 4 64-QAM 64-QAM 64-QAM 16-QAM 445.5 495 m]
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Antenna Characteristic

Antenna reference Gain (dBi) Frequency Band (MHz) Impedance(Q)
internal 1 2.4GHz 50
Hardware information

Highest internal frequency (PLL, Quartz, Clock, Microprocessor...): | Fhighest: 6000 MHz
Firmware (if applicable): V: 150031
Software (if applicable): V: 031080
Equipment intended: Mobile
Type of equipment: Stand-alone

Equipment sample:

Production model

Duty cycle: Continuous duty
Tmin: 0°C
Operating temperature range: Trom: 20°C
Tmax: 50 °C
Vmin (85% Vnom): 85VAC 60Hz
Operating voltage: Vnom: 230VAC 60Hz
Vmax (115% Vnom): 276VAC 60Hz

NC: Not communicated by provider

2.2, RUNNING MODE

Test mode

Description of test mode

Test mode 1 | Permanent emission with modulation on a fixed channel in the data rate that produced the highest power.

Test mode 2 Permanent reception

Test Running mode
Occupied Bandwidth Test mode 1
6dB Bandwidth Test mode 1
Maximum Conducted Output Power Test mode 1
Power Spectral Density Test mode 1
Conducted Spurious Emission at the Band Edge Test mode 1
Unwanted Emissions in Non-Restricted Frequency Bands Test mode 1
Unwanted Emissions in Restricted Frequency Bands Test mode 1

Receiver Radiated Emissions

Test mode 2 (1)

(1) Testing covered the receive mode, and receiver spurious emissions are considered to be the same as transmitter.
Commands with the specific test software are used to set the product:
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Following commands with the specific test software “DutApiSisoBt” are used to set the product:
For TX mode:

802.11b :

- 1: Connexion

-300: WIFI 2.4GHz

-121: Set canal 1

-22 1 13 0 1: Set the calibration on the canal 1 with the power at 13dBm and the “0”is used to specify 802.11b.
- 25 1 1: Sets the device for continuous transmission of a modulated waveform with data rate at 1Mbps.
802.11g:

- 1: Connexion

-300: WIFI 2.4GHZ

-12 1: Set canal 1

-22 113 1 1: Set the calibration on the canal 1 with the power at 13dBm and the “1”is used to specify 802.11g.
- 25 1 6: Sets the device for continuous transmission of a modulated waveform with data rate at 6Mbps.

802.11nHT20 :

- 1: Connexion

-300: WIFI 2.4GHZ

- 112 0: For HT20

-121: Set canal 1

-22 1 13 10 1: Set the calibration on the canal 1 with the power at 13dBm

- 26 1 15: Sets the device for continuous transmission of a modulated waveform with data rate at 6.5Mbps in MCSO0.
802.11nHT40 :

- 1: Connexion

-300: WIFI 2.4GHZ

- 112 1: For HT40

-12 3: Setcanal 3

-22 313 10 1: Set the calibration on the canal 3 with the power at 13dBm

- 25 1 15: Set the device for continuous transmission of a modulated waveform with data rate at 13.5Mbps in MCSO0.
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2.3.

EQUIPMENT LABELLING

Label

Used for conducted test

ingenico
(R CX0 UKL LT CER TOE T

PN:TWF71512860A

LI SETLN e R

SN:222107317151286026031075
Product: Move/2600 CL/4Q/WIFI

Made in: Vietnam

IME|: 862754050245306 HVN: MOV26AA1 - AADT
Wifi: 38EFE3FE20FA Rating: 5V == 1.0A
| ==

Used for Radiated test

24.

None

EQUIPMENT MODIFICATIONS DURING THE TESTS
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2.5. FIELD STRENGTH CALCULATION

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any)
from the measured reading. The basic equation with a sample calculation is as follow:

FS = RA + AF + CF - AG

Where:

FS = Field Strength

RA = Receiver Amplitude
AF = Antenna Factor

CF = Cable Factor

AG = Amplifier Gain

Example:

Assume a receiver reading of 52.5dBuV is obtained. The antenna factor of 7.4 and a cable factor of 1.1 are added. The amplifier gain of 29dB is
subtracted, giving a field strength of 32 dBpV/m.

FS=525+7.4+1.1-29=232dBuV/m

The 32 dBuV/m value can be mathematically converted to its corresponding level in pyV/m.

Level in yV/m = Common Antilogarithm [(32dBuV/m)/20] = 39.8 pV/m.

2.6. TEST DISTANCE EXTRAPOLATION — FCC/ISED

The field strength is extrapolated to the new measurement distance using formula from FCC Part15.31 (f) and §6.5-6.6
RSS-GEN:

Below 30MHz,

i
FSlil"ll'it = FSrna)( _40]0g(w]
measure

Above 30MHz,

. A
FSlimh = F‘Smax —2(}]0}__{ limit J
measure

Where:

FSimitis the calculation of field strength at the limit distance, expressed in dBuV/m
FSnmax is the measured field strength, expressed in dBuV/m

dmeasure IS the distance of the measurement point from the EUT

dimit is the reference limit distance

2.7. CALIBRATION DATE

The calibration intervals are extended at 12+2 months. This extended interval is based on the fact that there is sufficient
calibration data to statistically establish a trend or based on experience of use of the test equipment to assure good
measurement results for a longer period.

2.8. METHOD TO DETERMINATE THE SPURIOUS RADIATED EMISSION

The Normalized Site Attenuation (NSA) is added to the maximum values observed during the azimuth search in order to
obtain the spurious radiated emission. For spurious above -6dB from the limit found with the NSA, the Substitution Method
is applied.

The substitution antenna replaces the equipment under test (EUT) for Effective Radiated Power (ERP) or Effective
Isotropically Radiated Power (EIRP) measurement following the standard. Power is measured for a high level and
calculated for the same level of radiated field strength obtained on the measuring antenna and EUT.
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3. OccuPIED BANDWIDTH

3.1. TEST CONDITIONS

Test performed by : Majid MOURZAGH / Akram HAKKARI
Date of test : March 27, 2023

Ambient temperature :21°C

Relative humidity :30 %

3.2 TEST SETUP

The Equipment Under Test is installed in an anechoic chamber.
Measurement is performed with a spectrum analyzer in conducted method.

The EUT is turned ON, the center frequency of the spectrum analyzer is set to the fundamental frequency. The captured
power is measured and recorded; the measurement is repeated until all frequencies required were complete.

Test Procedure:
ANSI C63.10 § 6.9.2 and RSS-Gen Issue 5 § 6.7

o RBW used in the range of 1% to 5% of the anticipated emission bandwidth
Set the video bandwidth (VBW) = 3 x RBW.

Detector = Peak.

Trace mode = Max Hold.

Sweep = Auto couple.

Allow the trace to stabilize.

OBW 99% function of spectrum analyzer used

O O O O O O

(: Spectrum analyser

or Or
EUT EMI receiver

Test setup of Occupied Bandwidth

TEST REPORT
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Photo of Occupied bandwidth

3.3. LIMIT

None

3.4. TEST EQUIPMENT LIST

TEST EQUIPMENT USED

Description Manufacturer Model Identifier Cal_Date Cal_Due
Attenuator 10dB AEROFLEX _ A7122267 08/21 08/23
Comb EMR HF YORK CGEO1 A3169114
Full Anechoic Room SIEPEL _ D3044024
Multimeter - CEM FLUKE 87 A1240251 03/21 03/23
SMA 1.5m SUCOFLEX 18GHz A5329863 05/22 05/23
Spectrum analyzer ROHDE & SCHWARZ FSV 40 A4060059 11/21 11/23
Thermo-hygrometer (PM1/2/3) KIMO HQ 210 B4206022 01/21 05/23
SMA 1.5m SUCOFLEX 18GHz A5329864 09/22 09/23
3.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
None
TEST REPORT
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3.6. RESULTS

Occupied Bandwidth

Cmin Cmid
oo
Spectrum ki Spectrum =
Ref Level 10.00 dBm Offset 12.50 d& @ RBW 200 kHz Ref Level 10.00 dBm Offset 12,50 dB & RBW 200 kHz
lo att 1068 SWT  28.5ps @ WBW  1MHz  Mode Auto FFT lo att 10d8  SWT  28.5ps @ VBW 1 MHz  Moade Auto FFT
@1Rm view [@1Rm view
M1 MI1] 2.27 dBm| L M1[1] 1.93 dbm|
0 dB ARSI I 2.41399600 GHzl | | Tt 2.43550000 GHz
B e il Bw 11.952000000 MHz NCia T e By 11.960000000 MHzZ]
T T2 T m,\ o
-10 dBm /-KJ V\-\ -10 dB fﬁ\/ \f\\
-20 dBm rf‘ \'1 -20 dBrmn IJ V\
30d 30 dB
0de -40 dBrmn
. Y Ve, it e ] Vi Lo
A T e | N ARG
-0 dBm “60 db J"N\W
~70 dl -70 dBm
-80 dl -80 di
GF 2.412 GHz 5000 pts Span 40.0 MHz GF 2.437 GHz 5000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | Function Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,413996 GHz 2,27 dBm ML 1 2.4355 GHz 1.93 dBm
T1 1 2,406012 GHz -9.42 dBm Occ Bur 11,952 MHz TL 1 2.431012 GHz -9.65 dBm Oce Bw 11.86 MHz
T2 1 2.417964 GHz -9.77 dBm T2 1 2.442972 GHe -9.75 dBm
Cmax Configuration: WiFi - 802.11b 1MBits/s
Spectrum | = ch | Occupied Bandwidth
Ref Level 10.00 dBm  Offset 12.50 dB @ RBW 200 kHz anne (M Hz)
lo att 10dE SWT  28.5ps @ VBW  1MHz  Mode Auto FFT
@ 1Rm View
M1[1] 0.1 dBm)|
e 2. GHz
od T
B cBw 11.752000000 MHZ]
-10 dem M \q‘i\
20 e 7 % Cmin 11.952
-30 dem { \
40de MWM ot n_\w
S0 A
o ] TR WY
50d
70 gam Cmid 11.960
804
CF 2.462 GHz. 5000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 2.463508 GHz -0.14 dBm
T1 1 2.45614 GHz -16.34 dBm occ B 11.752 MHz
T2 1 2.467892 GHz -15.22 dem Cmax 11.752

N°18390042-787450-C (FILE#5215959)
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Occupied Bandwidth

Cmin Cmid
oo
Spectrum v Spectrum n%‘
RefLevel 10.00 dem  Offset 12.50 d2 @ RBW 200 kHz Ref Level 10,00 dBm  Offset 12.50 dB & RBW 200 knz
Att 15 dB  SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT Att 15dB  SWT 28.5ps @ YBW 1 MHz Mode suto FFT
@ 1Rm View o1 Tiew
My 0.62 dBm| TR 0.20 dBm
0 2.41950000 GHz wt 343950000 GH2
= T}}WMWWW% 16.552000000 MHz| || 0 d e e TG R T2 16.656000000 MHz
-10 dem / \ S10de 7} -R(
-20 dem \ -20 dem / \
-30 dBm V{/ \\4 30 d8 /
0 g et e | It mwmw'/ \M
50 dbm it \’\WM"‘/‘”V"‘WJ\IUV\IL
60 dBrm 50 db
70 dBm 7od
-80 dBm -80d
CF 2,412 GHz 5000 pts Span 40.0 MHz GF 2.437 GHz 5000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.4185 GHz 0.62 dem M1 1 2,4395 GHz 0.20 dem
TL 1 2,403716 GHz -6.67 dém Occ Bw 16.552 MHz TL 1 2,428644 GHz -7.58 dém occ Bw 16.656 MHz
T2 1 2.420268 GHz -6.42 dBm T2 1 24453 GHz -7.26 dBm
Cmax Configuration: WiFi - 802.11g 6MBits/s
Spectrum s H H
P () Occupied Bandwidth
Ref Level 10.00 dBm  Offset 12.50 dB @ RBW 200 kHz Channel
Att 15d8  SWT  28.5 s @ VBW _1MHz Mode &uto FFT (M HZ)
(@ 1Rm view
M1[1] -0.30 dBm
o M1 2.46950000 GHz
-
?WMMM . 16.552000000 MHZ
-10 dem / *\
-20 dB .
Cmin 16.552
30 di / \\
-40 dBrm "wf
WW WMMNAN
-60 di
0 dem Cmid 16.656
50 di

CF 2.462 GHz 5000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 24695 GHz -0.30 dBm
T1 1 2,453724 GHz -7.60 dBm Occ Bw 16.552 MHz
T2 1 2,470276 GHz -7.88 dBm

Cmax

16.552

N°18390042-787450-C (FILE#5215959)
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Occupied Bandwidth

Cmin

Cmid

o=
Spectrum v Spectrum =
RefLevel 10.00 dBm  Offset 12.50 dB @ RBW 200 kHz Ref Level 10.00 dBm  Offset 12.50 0B @ RBW 200 kHz
le att 15dB  SWT 2855 @ VBW 1 MHz  Mode Auto FFT o att 1568 SWT  28.5ps @ VBW  1MHz  Mode Auto FFT
@ LRm View @ LRm Yiew
a1 ML 0.61 dBm)| MLl ~0.56 dBm|
o ¥ 2.41450000 GHz 11 2.44471600 GHz
%‘VW M'W\WM.W 17.584000000 MHz od 7T W MW% 17.600000000 MHz,
-10 dBm / \ -10de Yw
20 dBm \ 20 dem / \
-30 dém 30 dB / \\
B w”“""”‘“"f\/ MM / \ ENEY O
50 dBm Sa'dl
-60 dBm -60 dB
70 dem 7o
-a0 dBm -80dB
CF 2.412 GHz 5000 pts Span 40.0 MHz CF 2.437 GHz 5000 pts Span 40.0 MHz
r—— Marker
Type | Ref | Trc | ¥-value [ v-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
vy - TR oL dom M1 T 2.444716 GHz ~0.56 dBm
TL 1 2,403196 GHz -5.14 dam Ot Bw 17.584 MHz TL 1 2,428188 GHz -6.60 dBm Oce Bw 17.6 MHz
T2 I 540078 GHe o740 dam T2 1 2.445788 GHz -5.91 dem
Cmax Configuration: WiFi - 802.11n HT20 MCS0
5 i o - .
pectrum (%] Occupied Bandwidth
RefLevel 10.00 dBm  Offset 12.50 do & RBW 200 kHz Channel
lo att 15dB SWT  28.5ps @ VBW 1MHz  Mode Auto FFT (M HZ)
(@ 1Rm view
M1[1] -0.25 dBm
_ e 2.46450800 GHz
0 dBm }}”WW Wﬁw 17.624000000 MHz
-104d / \
-20 dBm H
Cmin 17.584
-30 dBm / \
o e P ]
50 Bm LR
-60 dB
o Cmid 17.600
-80 dBm
CF 2.462 GHz 5000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | %-value | Y-value | Function | Function Result |
M1 L 2.454508 GHz -0.25 dBm
T1 1 2.45318 GHz -7.07 dém Occ 8w 17.624 MHz Cmax 17.624
T2 i 2.470804 GHz ~6.16 dBm

N°18390042-787450-C (FILE#5215959)
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Occupied Bandwidth

Cmin Cmid
oo
Spectram () | [spectrum T
RefLevel 10.00 d3m Offset 12,50 d2 e RBW 500 kHz Reflevel 10.00 dBm  Offset 12.50 dB8 & RBW 500 kHz
L art 1548 SWT 1909 us @ VBW 2 MH:  Mode Auto FET lo Att 15d3  SWT  18.0ps @ VBW 2 MHz  Mode Auto FFT
[@ 1R View @ 1Rm View
Mi[1] 0.59 dBm| M1[1] -0.15 dBm|
2.4072720 GHz, 4 L 2.4213920 GHz
0 cBm ;ﬂ A_,MM_._,,W.,’IH o 36.144000000 MHz o wf,./ MM 36.112000000 MHz
-10 dB ! a I -10d8
| ‘ / \
-20 dBm: T -20dB
/ \ / \
30 dB L " -30d
y ‘ L \
Bl [k st [ (S i o,
A b = Aty R AT [l
50 dém -50 dB
60 de -60 dB
-70 dim 70d
-80 dBm -80 dem
CF 2.422 GHz 5000 pts Span 80.0 MHz CF 2.437 GHz 5000 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | H-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function Function Result
ML 1 2,407272 Ghz 0.50 dbm ] _ M1 1 2.421392 GHz -0.15 dém
L 1 2.40382 GHz ~4.08 dém Qo B 30,144 MHz T1 1 2.418912 GHz -4.88 dBm Occ B 36.112 MHz
T2 1 2,440024 GHz -5.25 dBm 1= T >.455004 Gz Ttaz dem
Cmax Configuration: WiFi - 802.11n HT40 MCS0
Spectrum =) Channel Occupied Bandwidth
Ref Level 10.00 dam  Offset 12,50 dB & RBW 500 kHz (MHZ)
ke att 15 B BWT 189 us @ VBW 2 MHz  Mode Adto FFT
@ L iew
M1[1] 0.56 dBm|
. M3 2.4349040 GHz
o P EE——— ,..-_'-'u\,\“ I/;\-\_\.-wn,e.rfc\i&,__-,_,v:; 96.120000000 MHzZ,
10 dBm |
{
i | H
20 don 7 Cmin 36.144
0 dim £ -
! \
~40 dBm ! 5
Ly A
e el e ) W ool bt ) A
-50 dém -
-£0 dBim
I Cmid 36.112
-0 dBim
CF 2452 GHz 5000 pts Span 80.0 MHz
Marker
Type | Ref | Tre | %-value | v-value | Function | Function Result |
M1 1 2.434904 GHz -0.56 dbm
1 1 2,43396 GHz -5.67 dbm Occ Bw 36.128 MHz
T2 1 2470088 GHz -5.24 dBm cmax 36 1 26

3.7. CONCLUSION

Occupied Channel

Bandwidth measurement performed on the sample of the product

Move/2600, Sn:

221967317151286025803467, in configuration and description presented in this test report, show levels compliant to the

RSS-GEN limits.

N°18390042-787450-C (FILE#5215959)
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4. 6DB BANDWIDTH

4.1. TEST CONDITIONS

Test performed by : Majid MOURZAGH / Akram HAKKARI
Date of test : March 27, 2023

Ambient temperature :21°C

Relative humidity :30 %

4.2. TEST SETUP

The Equipment Under Test is installed in an anechoic chamber.

Measurement is performed with a spectrum analyzer in conducted method.

The EUT is turned ON, the center frequency of the spectrum analyzer is set to the fundamental frequency. The captured

power is measured and recorded; the measurement is repeated until all frequencies required were complete.

Test Procedure:

KDB 558074 D01 DTS Meas Guidance v05r02 § 8.2
Set resolution bandwidth (RBW) = 100kHz.

Set the video bandwidth (VBW) = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

O O O O O 0O

Measure the maximum width of the emission that is constrained by the frequencies associated with the two outermost amplitude points (upper

and lower) that are attenuated by 6 dB relative to the maximum level measured in the fundamental emission. Compare the resultant bandwidth

with the RBW setting of the analyzer.

O

EUT

Spectrum analyser
Or
EMI receiver

Test setup of 6dB Bandwidth

TEST REPORT
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Photo of 6dB bandwidth

4.3. LIMIT

Frequency range

6dB bandwidth

902-928MHz

2400MHz to 2483.5MHz 2500kHz
5725-5850 MHz
44. TEST EQUIPMENT LIST
TEST EQUIPMENT USED
Description Manufacturer Model Identifier Cal_Date Cal_Due
Attenuator 10dB AEROFLEX _ A7122267 08/21 08/23
Comb EMR HF YORK CGEO1 A3169114
Full Anechoic Room SIEPEL _ D3044024
Multimeter - CEM FLUKE 87 A1240251 03/21 03/23
SMA 1.5m SUCOFLEX 18GHz A5329863 05/22 05/23
Spectrum analyzer ROHDE & SCHWARZ FSV 40 A4060059 11/21 11/23
Thermo-hygrometer (PM1/2/3) KIMO HQ 210 B4206022 01/21 05/23
SMA 1.5m SUCOFLEX 18GHz A5329864 09/22 09/23
4.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
None
TEST REPORT
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4.6. RESULTS

6dB Bandwidth

Cmin

Cmid

oo
Spectrum v Spectrum u%:
Ref Level 10.00 dem  Offset 12.50 dB @ RBW 100 kHz RefLevel 10.00 Bm  Offsst 15.50 06 & RBW 100 ko2
lo att 10d8 SWT 560 ps @ VBW 300 kHz  Mode Auto FFT att 15dE SWT  56.0ps @ VBW 300 kHz  Mode Auto FFT
@ 1Pk View @ 1Pk View
M e 2 41u4;;au73t|1:BHm M1 MLl 123 dBm
0 dem ot Y‘JW\ qu. ] - toe s 2 o hi 2.43550200 GHz|
Sl el . m "y -4.76 dBm|
10 dbrm D1 -.823 dBm F" i ] 2.40699264 GHz| 710 - {D1 -4.773 dBm 'wW\ IJW%] 40945961 Gl
-20 dBm /N W\,\W 20 de N \A
v o ! %
~40 d / \ -40 d
i | e fo b |y T / \J’M
-50 dem P 50 dem o o o g
AR ARSI || PNVN I AR LAY PN
50 d %60 detn
70 d 70 dem
-850 dB 80d
GF 2.412 GHz 30000 pts Span 40.0 MHz CF 2.437 GHz 30000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.4104967 GHz 1.08 dBm M1 1 2.435502 GHz 1.23 dBm
vz 1 2.40699264 GHz -4.92 dBm mz 1 2.43245261 GHz -4.75 dBm
D3 Mz 1 9.56006 MHz 0.03 dB o3l w2| 1 9.09747 MHz -0.01 d2
Cmax Configuration: WiFi - 802.11b 1MBits/s
Spectrum o 1 H H
p (=) 6dB Bandwidth Limit
Ref Level 10.00 dBm Offset 12.50 dB & RBW 100 kHz Channel
Att 15dB  SWT 569 s @ YBW 300 kHz  Mode Auto FFT (M HZ) (MHZ)
(@ 1Pk view
M1[1] 0.26 dBm|
" 2.46050070 GHz
od ™ 1] -5.72 dBm
D1 -5.741 dBm % i .45744461 GHz
-10 dBm f \/\
20 d ’f\ H
7 R Cmin 9.560 >0.5
-30d
40 dBm
[ PRI B M,
W!M W\’VW ¥ I WVJWW
450 B
o Cmid 9.097 >0.5
80 d
CF 2.462 GHz 30000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function Function Result
ML 1 2.4605007 GHz 0.26 dém
M2 1 2.45744461 GHz -5.72 dem cmax 91 05 > 05
o3| mz2| 1 9.10541 MHz -0.01 dB
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6dB Bandwidth

Cmin

Cmid

Spectrum

(=]

Ref Level 10.00 dBm

Offset 12,50 dB @ RBW 100 kHz

Spectrum

(=)

Ref Level 10.00 dBm

Offset 12.50 dB & RBW 100 kHz

Att 15de  SWT 56.9 ps @ YBW 300 kHz  Mode Auto FFT Att 1508 SWT 56.9 s @ YBW 300 kHz  Mode Auto FFT
(@ 17k view (@ 17k view
M1[1] -0.96 dBm) M1[1] -0.62 dBm|
o M1 zatosoaro szl || M1 2.43950070 GHz|
B m2[1] -6.94 dBm G 2041 -6.54 dBm|
) - o | Tosadil
groprrowm eRREECE ,"’nny’v sk "MWZWHBEQ GHf | o1 e dem % wa '_‘ﬂ, i w:"mi,-. 2 42883661 GHz|
20 d ’/J,J \\ -20 dBrmn J \‘
-30 dBm / .\ -30 d ’ﬂr H\-
-40 dBm 4 E /r "%“-
i b L i
s Mﬂ.vr\»ﬂ'l v l"ll‘l\ it “'kunmy
-60 dBm -60 di
-70 dBm 70 d
-80 dBm -80 dBrmn
CF 2.412 GHz 30000 pts Span 40.0 MHz CF 2.437 GHz 30000 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result | Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
M1 1 2.4105047 GHz -0.96 dBrm M1 1 2.4395007 GHz -0.62 dBm
Mz 1 2.40381389 GHz -6.94 dBm M2 1 2.42883681 GHz -8.54 dBm
03 M2 1 16.36275 MHz 0.03 dB D3] M2 1 16.32538 MHz2 -0.03 de
Cmax Configuration: WiFi - 802.11g 6MBits/s
Spectrum =S H H H
P = 6dB Bandwidth Limit
Ref Level 10.00 dBm Offset 12.50 d& & RBW 100 kHz Channel
Att 1508 SWT  56.0ps @ ¥BW 300 kHz  Mode duto FFT (MHZ) (M HZ)
@ 1Pk View
M1[1] -1.14 dBm
- M1 2.46949930 GHz|
m ML ) L NHZ[]I] \ i -7.10 dBm
10 dBr—J01L 7.133 dBm g & Ll ko ¥ Y 2.45383270 GHz
o / \ :
J 5 Cmin 16.363 >0.5
30 d M \
-40 dBm M”
1 e ot R e
¢ MR T
50 d
20 dorn Cmid 16.325 >0.5
80 d
CF 2.462 GHz 30000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result
M1 1 2.4604003 GHz ~1.14 dBm
M2 1 2,4538327 GHz -7.10 dBm Cmax 16,341 > 05
D3| Mz 1 16.34125 MHz 0.00 dB
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6dB Bandwidth

Cmin

Cmid

Spectrum

(=]

Ref Level 10.00 dBm

Offset 12,50 dB @ RBW 100 kHz

Spectrum

(=)

Ref Level 10.00 dBm

Offset 12.50 dB @ RBW 100 kHz
o At 15d8  SWT 560 ps @ VBW 300 kHz  Mode Auto FFT I Att 15dB  SWT 560 s @ VBW 300 kHz  Mode Auto FFT
[@ 1Pk View (@ 1Pk view
M1[1] 3.2 dBm)| M1[1] “1.64 dBm|
o ) zaoazzazocrzl | 1 2.42950600 GHz|
M2[1] -0.31 dBm| 2[1] -7.64 dBm|
" XWWWW Aty Wi 2.40311526 GH MM@MWNMW
—tdBm—D1 -9.318 dem fuw . ‘l Al o D1 7644 dBm - ¥ 242820796 GH
20 d Jr \’M -20 dem JﬂJ L'L‘
-30 dBm "\_\‘ -30 dem f »\\
-40 dem i s -40 dBm
R L el Wilueset! I
S0d 4 M, W%Wﬁl
60 dEm -60 dBm
70 dBm -70 dBm
-80 dBm -50 dBm
CF 2,412 GHz 30000 pts Span 40.0 MHz CF 2.437 GHz 30000 pts Span 40.0 MHZ.
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result | Type | Ref | Trc | X-value Y-value |__Function Function Result
M1 1 2.4082247 GHz -3.32 dBm M1 1 2.429506 GHz -1.64 dBm
M2 1 2.40311526 GHz -9.31 dBm M2 1 2,42820736 GHz -7.64 dBém
D3| M2 1 17.71213 MHz 0.01 dB D3| M2 1 17.58003 MHz 0.01 dB
Cmax Configuration: WiFi - 802.11n HT20 MCS0
o - - -
Spectrum v 6dB Bandwidth Limit
Ref Level 10,00 dBm  Offset 12.50 dB @ RBW 100 kHz channel
lo att 1508 SWT  56.9 ps @ VBW 300 kHz  Mode Auto FFT (MHZ) (M HZ)
@ 1Pk view
M1l -0.94 dBm|
- M1 2.46449930 GHz
n
CE 2[11 -6.89 dBm|
T AT o 3
o EIbt 5541 cm Jfr Py il WAMMQL 2.45321395 GH7,
2od 7 % Cmin 17.712 >0.5
-30 dBm /‘_HJ 1\\
-40 dBm . ]
wgﬂgmﬂww '\’%M plniy
LAla
60 dBm
o Cmid 17.580 >0.5
-80 dBm
CF 2.462 GHz 30000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 2.4644993 GHz -0.94 dBm
W2 1 2.45321395 GHz -6.89 dbm Cmax 17.561 >0.5
D3| M2 1 17.56134 MHz -0.05 dB
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6dB Bandwidth

Cmin

Cmid

o=
Spectrum v Spectrum =
RefLevel 10.00 dom  Offset 12.50 dB @ RBW 100 kiz Ref Level 10.00 dBm  Offset 12.50 0B @ RBW 100 kHz
[ AL 15de SWT 948 ps @ VBW 300 kHz Mode auto FFT o At 15dB SWT 9485 @ VBW 300 kHz  Mode Autn FFT
@ 1Pk View @ 1Pk View
M1[1] ~2.63 dBm)| TITEN] -
o dBm M 2.40574530 GHz u 2.42074000 GH]
u M2[1] -8.59 dBm 0de ], M2[1] _9.57 dBm)
r ” _____2.40424678 GHz Mz L 2 2.41910272 GHZ|
T EER==D1 -.628 B MWWWE -a-dm—1D1 -5.592 o {N Wl 'J‘.'.I,““.',,..Mmf."",J;“,' i %‘
20d8 " \ -20 dBm
-30 dBm / ~\ -30 dem 'J “'
-40 dBm a0 di .I"' %-
I i) Y
il W |
-60 dBm -60 dB
70 ey 70 dl
-80 dBm -80 dem
CF 2.422 GHz. 30000 pts Span 80.0 MHz CF 2.437 GHz 30000 pts Span 80.0 MHZ
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML T 2.4057453 GHz -2.63 dBm M1 1 2.42074 GHz ~3.58 dBm
M2 1 2.40424678 GHz -8.59 dbm M2 1 2.41910272 GHz -9.57 dBm
03 M2 1 35,31167 MHz 0.11 dB 03| M2 1 35.65338 MHz 0.01 de
7 v = -
Cmax Configuration: WiFi - 802.11n HT40 MCS0
g, t o= - - -
pectrum (=) 6dB Bandwidth Limit
Ref Level 10.00 dBm Offset 12.50 dB @ RBW 100 kHz Channel
- 15d8  SWT 948 ps @ VBW 300 kHz  Made Auta FFT (MHZ) (M HZ)
@ 1Pk view
CETEN] ~2.05 dBm|
it 2.46699330 GHz
0 d&m mM2[1] -9.93 dBm
2 2.43408410 GHZ|
" e Ll &l
10-d8 D1 -10.042 damw‘f‘;‘ r'r-'q-wl r-p‘«'v-r'r" l,,.,! | 'h%
-20 dBm H
'J ! 11 Cmin 35.312 >0.5
-30 dBm “““ 1‘\
a0 d
anerefisomplye” et
-60 dB
. Cmid 35.653 >0.5
-80 dBm
CF 2.452 GHz 30000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2.4669933 GHz -4.05 dem
M2 1 2,4340841 GHz -9.93 dBm Cmax 35,824 > 0.5
03| w2 1 35.82387 MHz -0.03 dB

4.7. CONCLUSION

6dB Bandwidth measurement performed on the sample of the product Move/2600, Sn: 221967317151286025803467, in
configuration and description presented in this test report, show levels compliant to the 47 CFR PART 15.247 & RSS

247 limits.
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5. MaxiMmum CoONDUCTED OuUTPUT POWER

5.1. TEST CONDITIONS
Test performed by : Majid MOURZAGH / Akram HAKKARI
Date of test : March 27, 2023
Ambient temperature :21°C
Relative humidity :30 %
5.2, TEST SETUP

The Equipment Under Test is installed in an anechoic chamber.
Measurement is performed with a spectrum analyzer in conducted method.

The EUT is turned ON, the center frequency of the spectrum analyzer is set to the fundamental frequency. The captured
power is measured and recorded; the measurement is repeated until all frequencies required were complete.

KDB 558074 D01 DTS Meas Guidance v05r02 § 8.3.2.2(Method AVGSA-1)
Subclause 11.9.2.2 of ANSI C63.10 is applicable, Method AVGSA-1 uses trace averaging with the EUT transmitting at full power throughout each
sweep.

(e]

[¢]
[¢]
[©]

o O

a) Set span to at least 1.5 times the OBW.

b) Set RBW = 1% to 5% of the OBW, not to exceed 1 MHz.

c) Set VBW = [3 x RBW].

d) Number of points in sweep = [2 x span / RBW]. (This gives bin-to-bin spacing < RBW / 2, so that narrowband signals are not lost between
frequency bins.)

e) Sweep time = auto.

f) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

g) If transmit duty cycle < 98%, use a sweep trigger with the level set to enable triggering only on full power pulses. The transmitter shall
operate at the maximum power control level for the entire duration of every sweep. If the EUT transmits continuously (i.e., with no OFF
intervals) or at duty cycle = 98%, and if each transmission is entirely at the maximum power control level, then the trigger shall be set to “free
run.”

h) Trace average at least 100 traces in power averaging (rms) mode.

i) Compute power by integrating the spectrum across the OBW of the signal using the instrument’s band power measurement function, with
band limits set equal to the OBW band edges. If the instrument does not have a band power function, sum the spectrum levels (in power
units) at intervals equal to the RBW extending across the entire OBW of the spectrum.

Spectrum analyser
EUT Or
EMI receiver

Test setup of Maximum Conducted Output Power

TEST REPORT
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Photo of Maximum Conducted Output Power

5.3. LIMIT

Frequency range

Maximum Conducted Output Power

902-928MHz
2400MHz to 2483.5MHz <30dBm*
5725-5850 MHz
*Remark: Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi
5.4. TEST EQUIPMENT LIST
TEST EQUIPMENT USED
Description Manufacturer Model Identifier Cal_Date Cal_Due
Attenuator 10dB AEROFLEX _ A7122267 08/21 08/23
Comb EMR HF YORK CGEO1 A3169114
Full Anechoic Room SIEPEL _ D3044024
Multimeter - CEM FLUKE 87 A1240251 03/21 03/23
SMA 1.5m SUCOFLEX 18GHz A5329863 05/22 05/23
Spectrum analyzer ROHDE & SCHWARZ FSV 40 A4060059 11/21 11/23
Thermo-hygrometer (PM1/2/3) KIMO HQ 210 B4206022 01/21 05/23
SMA 1.5m SUCOFLEX 18GHz A5329864 09/22 09/23
5.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
None
TEST REPORT
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5.6. RESULTS

Cmin

Maximum Conducted Output Power

Cmid

Spectrum

Spectrum

(=)

12,50 dB @ RBW 300 kHz
38 ps @ VBW

1MHz  Mode FFT

CF 2.412 GHz

30000 pts
Channel Power

=
Ref Level 10.00 dBrm _ Offset 12.50 dB @ RBW 300 kHz Ref Level 10.00 E"?jm oOffset
| att 10dE  SWT 38 ps @ VBW 1 MHz Mode FFT Att 15dB  SWT
SGL Count 100/100 SGL Count 100/100
[@ 1Rm AvgPuwr [@ 1Rm AvgPwr
-5.01 dBm|
2.412678280 GHz
od adem
10 di -10 d
20 d -20 d
30 d -30 dB
-40 d \ o dy
;:-d/ W
70 d -70 di
-80 dBm a0

Bandwidth 9.56 MHz

Power 7.56 dBm

Span 19.5 MHz

GF 2.437 GHz
Channel Power

-5.89 dBm|
2.436310260 GHZ|

30000 pts

Span 18.5 MHz

Tx Total 7.56 dBm

Bandwidth 9.10 MHz

Power 6.81 dBm

Tx Total 6.81 dBm

Cmax

CF 2.462 GHz 30000 pts

Configuration: WiFi - 802.11b 1MBits/s
SRR Offset Antenna |Conducted| Limit
izfelt_::\—rl;rnltlﬂu dBm Offset 12,50 dB & RBW 500 kHz [Q Channel cable+Att Gain Power
SA;tL ot 1nn/1lnsnda SWT 229 s @ YBW 2 MHz  Mode FFT (dB) (dBi) (dBm) (dBm)
[@ 1Rm AvgPwr
Cmin 12.5 1 7.56 30
50 Cmid 12.5 1 6.81 30

Channel Power

Bandwidth 9.11 MHz

Power 6.65 dBm

Span 18.5 MHz

Cmax

Tx Total 6.65 dBm

12.5

6.65 30
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Maximum Conducted Output Power

Cmid

Spectrum

(=)

Ref Level 10.00 dBm

Offsat 12.50 dB @ RBW 500 kHz

Spectrum

Ref Level 10.00 dBm

(=)

Offset 12.50 dB @ RBW 500 kHz
Att 15dB  SWT  341ps @ YBW 2 MHz Mode FFT Att 15d8  SWT  342ps @ VBW 2 MHz  Mode FFT
SGL Count_100/100 SGL Count 100,100
[@ 1Rm AvgPwr [@ 1Rm AwgPwr
¥ -6.76 dBm| Y -6.49 dBm|
2.40925660 GHz| 2.43950160 GHz|
0 dem 0d
10 d -10 dB
-20d / \ -20 di / \
-30 dBm 30 d
-40d -40 di
-=trdBm—] =04
|
-60 d -60 dBm
-70d -70dB
-80 d -80 dBm
CF 2.412 GHz 30000 pts Span 33.3 MHz CF 2.437 GHz 30000 pts Span 33.2 MHz
Channel Power Channel Power
Bandwidth 16.36 MHz Power 6.97 dBm Tx Total 6.97 dBm Bandwidth 16.33 MHz Power 6.77 dBm Tx Total 6.77 dBm

Cmax

Configuration: WiFi - 802.11g 6MBits/s

Spectrum

(=)

Ref Level 10.00 dBm
Att 15 dB
SGL Count 100/100

SWT

Offset 12.50 dB @ RBW 500 kHz

34.2ps @ VBW 2 MHz Mode FFT

(@ 1Rm AvgPwr

od

-10 dB

-20 df /
-30d

-40 df

oo /

1

-60 df

-70 dem

-80 df

CF 2.462 GHz

M1[1]

30000 pts

-7.80 dBm|

2.46970180 GHz|

Offset Antenna |Conducted| Limit
Channel |Cable+Att Gain Power
(dB) (dBi) (dBm) (dBm)
Cmin 12.5 1 6.97 30

Cmid 12.5 1 6.77 30

Span 83.2 MHz

Channel Power

Bandwidth 16.34 MHz

Power 5.75 dBm

Tx Total 5.75 dBm

Cmax 12.5 1 5.75 30
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Maximum Conducted Output Power

Cmin

Cmid

Spectrum

Ref Level 10.00 dBm
|= Att 15de
SGL Count 100/100

Offset 12.50 d& @ RBW 500 kHz

SWT 343 ps @ YBW 2 MHz  Mode FFT

Spectrum

&

Ref Level 10.00 dBm

[@ 1rm augpwr

|& Att 15 dB SWT

0de

-10 dBm

-20 dB

-30 dBm /

-40 df

FsordEm—

-60 dBm

-7od

-80 dem

CF 2.412 GHz 30000 pts

SGL Count 100/100
-6.59 dBm|

Offset 12,50 dB @ RBW 500 kHz
34.2 ps @ VBW

2 MHz

Mode FFT

2.40016020 GHz|| @ 1M AugPwr

0d

-10d

\ -20 dB /
-30 dB

40 dB

-60 d

-70 dB

-80 dB

Span 36.0 MHz

Channel Power

Bandwidth 17.71 MHz Power 7.31 dBm

Tx Total 7.31 dBm CF 2.437 GHz

30000 pts

-7.69 dBm
2.42948690 GHz|

Span 35.7 MHz

) J

Date: 9.MAR.2023 14:46:02

Channel Power

Bandwidth 17.58 MHz

\ ]

Power 6.06 dBm

Tx Total 6.06 dBm

Cmax

Configuration: WiFi - 802.11n HT20 MCS0

Spectrum

(=

Ref Level 10.00 dBm
[= Att 15 de
SGL Count 100/100

Offset 12.50 dB & RBW 500 kHz

SWT 342 ps @ YBW 2 MHz Mode FFT

Offset

Channel |Cable+Att

(@ 1Rm AvgPwr

o d

-10 df

-20 dem /
-30 dB

-40 dBm

-50 dB
L—— ]
-60 dBm

-70 dB

-80 df

CF 2.462 GHz 30000 pts

-8.11 dBm| ( )
2.45415970 GHz|

Antenna
Gain
(dBi)

Conducted
Power
(dBm)

Limit

(dBm)

12.5

7.31 30

Cmid 12.5

6.06 30

Span 35.7 MHz

Channel Power

Bandwidth 17.56 MHz Power 6.03 dBm

Tx Total 6.03 dBm

I ]

Date: 9.MAR.2023

14:48:20

[ e Cmax 12.5

6.03 30
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Maximum Conducted Output Power

GF 2.422 GHz

30000 pts
Channel Power

=70 dBm

-B0 dB

Span 71.7 MHz CF 2.437 GHz

30000 pts

Spectrum ‘%’ Spectrum n%:
Ref Level 10.00 dem  Offset 12.50 dB @ RBW 1 MHz Ref Level 10.00 dem  Offset 12.50 dB @ RBW 1 MHz
lo att 15 dB SWT 34ps @ VBW 3MHz  Mode FFT l& Atk 15 dé SWT  341ps @ VBW 3 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Rm AvgPwr [@ 1Rm AwgPwr
M1[1] -9.28 dBm| M1[1] -10.64 dBm|
2.43792100 GHz| 2.44421950 GHz|
od od
-10d -10dB

Bandwidth 35.31 MHz

Power 4.38 dBm

GChannel Power
Tx Total 4.38 dBm

Bandwidth 35.65 MHz

Power 3.01

dBm

Tx Total 3.01 dBm

Span 72.4 MHz

Cmax

Configuration: WiFi - 802.11n HT20 MCS0

Spectrum

Ref Level 10.00 dBm

(=)

Offset 12.50 dB & RBW 1 MHz

[& Att 15de SWT 34 ps @ VBW 3 MHz

Mode FFT
SGL Count 100/100

Channel

@ 1Rm AvgPwr

MI[1]
0 dBm

-10 dB

-30 dem /
-40 d

-50 dem

-60 dB

-70 dl

-80 dem

CF 2.452 GHz 30000 pts

-10.42 dBm

Offset
Cable+Att
(dB)

Antenna

Gain
(dBi)

Power
(dBm)

Conducted

Limit

(dBm)

2.46679170 GHz|

Cmin

12.5

4.38

30

Cmid

12.5

3.01

30

Span 72.8 MHz

Channel Power

Bandwidth 35.82 MHz

Power 3.40 dBm

Cmax

Tx Total 3.40 dBm

12.5

3.40

30
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WiFi - 802.11b 1MBits/s
Overall Maximum _
Channel (J;:n) (J;rzn) (J;r?\) (J;:]) Antenna Gain | Conducted (Ialg::)
(dBi) Power (dBm)
Cmin 7.56 / / / 1 7.56 30
Cmid 6.81 / / / 1 6.81 30
Cmax 6.65 / / / 1 6.65 30
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB
WiFi - 802.11b 1MBits/s
Overall Maximum _
Channel 1 2 1) s Antenna Gain | Conducted Limit
(dBm) (dBm) (dBm) (dBm) (dBi) Power (dBm) (dBm)
Cmin 6.97 / / / 1 6.97 30
Cmid 6.77 / / / 1 6.77 30
Cmax 5.75 / / / 1 5.75 30
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB
WiFi - 802.11b 1MBits/s
Overall Maximum _—
Channel ] 2 = s Antenna Gain | Conducted i
(dBm) (dBm) (dBm) (dBm) (dBi) Power (dBm) (dBm)
Cmin 7.31 / / / 1 7.31 30
Cmid 6.06 / / / 1 6.06 30
Cmax 6.03 / / / 1 6.03 30
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB
WiFi - 802.11b 1MBits/s
Overall Maximum _—
Channel ] 2 s g Antenna Gain | Conducted i
(dBm) (dBm) (dBm) (dBm) (dBi) Power (dBm) (dBm)
Cmin 4.38 / / / 1 4.38 30
Cmid 3.01 / / / 1 3.01 30
Cmax 3.40 / / / 1 3.40 30
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB

5.7. CONCLUSION

Maximum Output Conducted Power measurement performed on the sample of the product Move/2600, Sn:
221967317151286025803467, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS 247 limits.
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6. POWER SPECTRAL DENSITY

6.1. TEST CONDITIONS

Test performed by : Majid MOURZAGH / Akram HAKKARI
Date of test : March 27, 2023

Ambient temperature :21°C

Relative humidity :30 %

6.2. TEST SETUP

The Equipment Under Test is installed in an anechoic chamber.
Measurement is performed with a spectrum analyzer in conducted method.

The EUT is turned ON, the center frequency of the spectrum analyzer is set to the fundamental frequency. The captured
power is measured and recorded; the measurement is repeated until all frequencies required were complete.

Test Procedure used: KDB 558074 D01 DTS Meas Guidance v05r02 § 8.4 (Method PKPSD)

KDB 558074 D01 DTS Meas Guidance v05r02 § 8.4 (Method PKPSD)
Subclause 11.10 of ANSI C63.10 is applicable

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz.

Set the VBW = 3 x RBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.

If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

O OO OO O0OO0OO0OO0OO0o

(: Spectrum analyser

or Or
EUT EMI receiver

Test setup of Power Spectral Density
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Photo of Power Spectral Density

6.3. LIMIT
Frequency range Power Spectral Density
902-928MHz
2400MHz to 2483.5MHz <8dBm / 3kHz *
5725-5850 MHz

*Remark: Limits are reduced by G-6dBi if Overall Antenna Gain above 6dBi

6.4. TEST EQUIPMENT LIST

TEST EQUIPMENT USED

Description Manufacturer Model Identifier Cal_Date Cal_Due
Attenuator 10dB AEROFLEX _ A7122267 08/21 08/23
Comb EMR HF YORK CGEO1 A3169114
Full Anechoic Room SIEPEL _ D3044024
Multimeter - CEM FLUKE 87 A1240251 03/21 03/23
SMA 1.5m SUCOFLEX 18GHz A5329863 05/22 05/23
Spectrum analyzer ROHDE & SCHWARZ FSV 40 A4060059 11/21 11/23
Thermo-hygrometer (PM1/2/3) KIMO HQ 210 B4206022 01/21 05/23
SMA 1.5m SUCOFLEX 18GHz A5329864 09/22 09/23
6.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
None
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6.6. RESULTS

Power Spectral Density

Cmin

Cmid

Spectrum r‘%: Spectrum u%:\
Ref Level 10.00 dBm  Offset 12.50 d8 & RBW 3 kHz Ref Level 10.00 dBm  Offset 12.50 dB @ RBW & kHz
lo att 10d8  SWT  2.5ms @ VBW 10kHz  Mode FFT Att 158 SWT 2.5 ms @ VBW 10 kHz _Mode FFT
@ 1Rm Max @ 1Rm Max
M1[1] -11.85 dBm M1[1] ~12.41 dBm
2.411403212 GHz 2.437596566 GHz
od od
-10d L -10d L
20 dbm—| 20d
V™| Y
d -40 dB
s0d s0d
0d s0d
70d -70 dB
804 80d
GF 2.412 GHz 30000 pts Span 14.340096 MHz CF 2.437 GHz 30000 pts Span 13.646208 MHz
Marker Marker
Type | Ref | Tre | X-value [ Y-value | Function Function Result Type | Ref | Tre | X-value | ¥-value | Function | Function Result
M1 1 2.411403212 GHz -11.85 dBm ML 1 2.437596566 GHz ~12.41 dBm

Offset Antenna SPZ‘ZS_ ;I Limit
Srearam ) || Channel | Cable+Att | Gain D";nsit
Reftevel tooo Ot e CBN SRR T (dB) (@Bi) | dBm)V (dBm/3kHz)
M1[1] -12.75 dBm)|
Cmin 12.5 1 -11.85 8

Cmid

12.5 1

-12.41

CF 2.462 GHz

30000 pts

Span 13.658112 MHz

Marker

Type | Ref | Trc | X-value
M1 1

| y-value [

Function

Function Result

2.462596634 GHz

-12.75 dBm

Cmax

12.5 1

-12.75
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Power Spectral Density

Cmid

Spectrum

(=)

B i i
-30 d

b

Spectrum u%:

Ref Level 10.00 dBm _ Offset 12.50 dB @ RBW 3 kHz Ref Level 10.00 dém  Offset 12.50 dB @ RBW 3 kHz
Att 15 dE SWT 3.8ms @ YBW 10kHz Mode FFT Att 15 dB  SWT 3.8 ms @ VBW 10 kHz _Mode FFT
@ 1Rm Max ® 1Rm Max
mM1[1] -15.49 dBm)| mM1[1] -16.49 dBm)|
2,410444316 GHZ| 2.434494458 GHz
0dem 0 dBm
-10d T -10 d i
-20 d

A AN

-40 d
-50 dBl
-70 dBm 70 di
E0d a0 db

CF 2412 GHz 30000 pts Span 24.544128 MHz CF 2.437 GHz 30000 pts Span 24.466064 MHzZ
marker -
: . arker
Type | Ref | Trc | X-value ¥ovalue | Function Function Resuit | Type | Ref | Trc | X-value | v-value | _Function | Function Result |
M1 1 2.410444316 GHz -15.49 dBm M1 1 2434404458 GHz “16.49 dem
Cmax Configuration: WiFi - 802.11g 6MBits/s

Spectrum

(=)

Ref Level 10.00 dBm Offset 12.50 dB & RBW 3 kHz
Att 15de  SWT 3.8 ms @ YBW 10 kHz Mode FFT
@ LRm Max
mM1[1] -16.31 dBm|
2.455748244 GHz|
0 dl
T
-B0 dB
CF 2.462 GHz 30000 pts Span 24.511872 MHz
Marker
Type | Ref | Trc | X-value | v-value | _Function | Function Result |
M1 1 2.455748244 GHz -16.31 dBm

Offset
Cable+At

Power

Antenna Spectral

Limit

Channel ¢ (C;g'ir; Density | (dBm/3kHz)
(dB) (dBm)
Cmin 12,5 1 -15.49 8

Cmid 12.5 1 -16.49 8

Cmax 12.5 1 -16.31 8
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Power Spectral Density

Cmin

Cmid

o
Spectrum m Spectrum =
Ref Level 10.00 dBm  Offset 12.50 dB @ RBW 3 kHz Ref Level 10.00 dBdm Offset 12.50 dB @ RBW 3 EHZ
ls att 15dB SWT 3.8ms @ VBW 10 kHz  Mode FFT lo_att 15 de SWT 3.8ms @ YBW 10 kHz _ Mode FFT
@ IRm Max @ 1Rm Max
M1[1] -14.62 dBm)| M1[1] -14.63 dBm|
2.410109674 GHZ| ade 2.444500956 GHz
od m
-10 d - -10 dBm T
-30 dBm lﬂ ‘m -30 dl lH
-40 L ,"‘L 40 dl : ¥
-50 dlem N S0 dem
70 d 70 d
g0 -80 d
GF 2.412 GHz 30000 pts Span 26.568192 MH2 CF 2.437 GHz 30000 pts Span 26.370048 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function Function Result | Type | Ref [ Trc | X-value ‘ v-value | Function | Function Result
M1 1 2.410100674 GHz -14.62 dBm M1 1 2,444500956 GHz -14.63 dBm

Spectrum

(=)

Ref Level 10.00 dem Offset 12,50 de @ RBW 3 kHz
|& att 15dB8  SWT 3.8 ms @ VBW 10 kHz  Mode FFT
® 1Rm Max
M1[1] -14.98 dBm|
2.460109962 GHz|
od

i

CF 2.462 GHz 30000 pts Span 26.342016 MHz
Marker
Type | Ref | Trc | X-value | v-value | _Function | Function Result |
M1 1 2.460109962 GHz -14.98 dBm

Channel

Offset
Cable+At
t
(dB)

Antenna
Gain
(dBi)

Power
Spectral
Density

(dBm)

Limit

(dBm/3kHz)

Cmin

12.5

-14.62

Cmid

12.5

-14.63

Cmax

12.5

-14.98
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Power Spectral Density

Cmin Cmid
Spectrum [@] Spectrum [@
Ref Level 10.00 dBm  Offset 12.50 d& @ RBW 3 kHz
e O T O e i Tl v B
@ 1Rm Max @ 1Rm Max
LETEN] ~18.08 dBm| M1l R 42532'12117‘163'4’"
o 2.41574010 GHz o0 dB . ?
-10 dBm
M1
-20dB
-30 dBm—
-70 dB
-80 d -80 dem
CF 2.422 GHz 30000 pts Span 52.967808 MHz CF 2.437 GHz 30000 pts Span 53.480064 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | x-value | y-value | _Function Function Result |
ML L 2.4157401 GHz -18.08 dBm ML f 242202117 GHZ -18.21 dBm
™ Y Em—
Cmax Configuration: WiFi - 802.11n HT40 MCS0
Spectrum ﬁ Offset Power . "
Ref Level 10.00 dém Offset 12.50 dB @ RBW 3 kHz = C bl +At Antenna s t I lelt
| aAtt 15 dB SWT 7.6 ms @ VBW 10 kHz  Mode FFT Channel aple Gain pec ra
@ 1Rm Max H
M1[1] -18.79 dBm t (dBi) DenSIty (dBm/3kHZ)
o 2.46698960 GHz| (d B) (d Bm)
Cmin 12.5 1 -18.08 8
0 Cmid 12.5 1 -18.21 8
B0 d
CF 2,452 GHz 30000 pts Span 53.735808 MHz
Marker Cmax 12.5 1 -18.79 8
Type | Ref | Trc | X-value | v-value | Function Function Result |
M1 1 2,4660806 GHz -18.79 dBm
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WiFi - 802.11b 1MBits/s
Overall AL o
Channel Tx1 Tx2 Tx3 Tx4 Antenna Gain Spectral Limit
(dBm) (dBm) (dBm) (dBm) (dBi) Density (dBm / 3kHz)
(dBm)
Cmin -11.85 / / / 1 -11.85 8
Cmid -12.41 / / / 1 -12.41 8
Cmax -12.75 / / / 1 -12.75 8
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB
WiFi - 802.11b 1MBits/s
Overall OIS et
Channel Tx1 Tx2 Tx3 Tx4 Antenna Gain Spectral Limit
(dBm) (dBm) (dBm) (dBm) ; Density (dBm / 3kHz)
(dBi)
(dBm)
Cmin -15.49 / / / 1 -15.49 8
Cmid -16.49 / / / 1 -16.49 8
Cmax -16.31 / / / 1 -16.31 8
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB
WiFi - 802.11b 1MBits/s
Overall OIS A
Channel Tx1 Tx2 Tx3 Tx4 Antenna Gain Spectral Limit
(dBm) (dBm) (dBm) (dBm) ; Density (dBm / 3kHz)
(dBi)
(dBm)
Cmin -14.62 / / / 1 -14.62 8
Cmid -14.63 / / / 1 -14.63 8
Cmax -14.98 / / / 1 -14.98 8
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB
WiFi - 802.11b 1MBits/s
Overall HETE A
Channel Tx1 Tx2 Tx3 Tx4 Antenna Gain Spectral Limit
(dBm) (dBm) (dBm) (dBm) ; Density (dBm / 3kHz)
(dBi)
(dBm)
Cmin -18.08 / / / 1 -18.08 8
Cmid -18.21 / / / 1 -18.21 8
Cmax -18.79 / / / 1 -18.79 8
Spectrum Analyser Offset: Cable Loss = 2.5 dB + Attenuator 10 dB = 12.5 dB

6.7. CONCLUSION

Power Spectral

Density measurement

performed

on

the

sample of the

product

Move/2600, Sn:

221967317151286025803467, in configuration and description presented in this test report, show levels compliant to the
47 CFR PART 15.247 & RSS 247 limits.
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7. UNWANTED EMISSIONS IN NON-RESTRICTED FREQUENCY BANDS

7.1. TEST CONDITIONS

Test performed by : Majid MOURZAGH / Akram HAKKARI
Date of test : March 27, 2023

Ambient temperature :21°C

Relative humidity :30 %

7.2. TEST SETUP

The Equipment Under Test is installed in an anechoic chamber.
Measurement is performed with a spectrum analyzer in conducted method.

The EUT is turned ON, the captured power is measured and recorded; the measurement is repeated until all frequencies
required were complete.

Test Procedure:
KDB 558074 D01 DTS Meas Guidance v05r02 § 8.5

( : Spectrum analyser

or Or
EUT EMI receiver

Test setup of Unwanted emissions in non-restricted frequency bands
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Photo of Unwanted emissions in non-restricted frequency bands

7.3. LIMIT

All Spurious Emissions must be at least 20dB below the Fundamental Radiator Level at the Band Edge of operating
frequency band and in non-restricted bands.

7.4. TEST EQUIPMENT LIST

TEST EQUIPMENT USED
Description Manufacturer Model Identifier Cal_Date Cal_Due

Attenuator 10dB AEROFLEX _ A7122267 08/21 08/23

Comb EMR HF YORK CGEO1 A3169114

Full Anechoic Room SIEPEL _ D3044024
Multimeter - CEM FLUKE 87 A1240251 03/21 03/23
SMA 1.5m SUCOFLEX 18GHz A5329863 05/22 05/23
Spectrum analyzer ROHDE & SCHWARZ FSV 40 A4060059 11/21 11/23
Thermo-hygrometer (PM1/2/3) KIMO HQ 210 B4206022 01/21 05/23
SMA 1.5m SUCOFLEX 18GHz A5329864 09/22 09/23

7.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION

None
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7.6. RESULTS

7.6.1. At the band edge

Unwanted emissions in non-restricted bands at the band edge

Configuration: WiFi - 802.11b 1MBits/s

Cmin / Cmid / Cmax

Spectrum |

(=)

Ref Level 10,00 dBm

Offset 12,50 dB @ RBW 100 kHz

Att 15 de  SWT 113.8 ps @ YBW 3200 kHz Mode FFT
@14P Yiew@ 2Pk View@3Pk View
" MS M1[1] M3 0.09 dBm
0 dBm h 3 2.41000830 GHz
W MMM mM3[a] 0.32 dBm
-10 dBm r\} + \ﬁl N ¥ v‘ 2.46400170 GHz
-20 dBm X . \ \ ;AT I \
-30 dBm

20 dem -
i |
Start 2.39 GHz 30000 pts Stop 2.49 GHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result |
M1 1 2.4100083 GHz 0.09 dBm
D2 M1 1 -10.00833 MHz -52.72 dB
M3 3 2.4640017 GHz 0.32 dBm
D4 M3 3 19,49833 MHz -60.27 dB
M5 2 2.4385083 GH=z -0.17 dBm
Frequency Level Limit
(MHz) (dBc) (dBc)
2400 -52.72 30.0
2483.5 -60.27 30.0
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Unwanted emissions in non-restricted bands at the band edge

Configuration: WiFi - 802.11g 6MBits/s

Cmin / Cmid / Cmax

Spectrum |

&

Ref Level 10.00 dBm

Offset 12.50 dB & RBW 100 kHz

0 dBm l
-10 dBm t

ALt 1508 SWT 1138 ps @ VBW 300 kHz  Mode FFT
@ 14P Yiew@2Pk View@3Pk Yiew
M1[1] -1.96 dBm
M1 M3 2.40573500 GHz

ma[a] -4.08 dBm
i L 2.46450170 GHz

]
] [ \ |/ \
B L/ \ |/ §
-40d Al
" N \"““J'-M .
70 dBm
20 dBm =
i |
Start 2.39 GHz 30000 pts Stop 2.49 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 2.405735 GHz -1.96 dBm
Dz M1 1 -5.735 MH=z -42.96 dB
13 3 2. 4645017 GH=z -4.02 dBm
D4 I3 3 18,99833 MHz -42.24 dB
M5 2 2.4295217 GHz -1.23 dBm
Frequency Level Limit
(MHz) (dBc) (dBc)
2400 -42.96 30.0
2483.5 -48.24 30.0
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Unwanted emissions in non-restricted bands at the band edge

Configuration: WiFi - 802.11n HT20 MCS0

Cmin / Cmid / Cmax

Spectrum
Ref Level 10.00 dBm

(=)

Offset 12.50 dB & RBW 100 kHz

j ALt 15de SWT 113.8 ps @ YBW 300 kHz Mode FFT
@ 1AP Yiew@2Pk View@3Pk View
o Mi[1] ~2.58 dBm
3
0dBm Il - 2.4095252!];dGBH2
-1. m
-10 dBm l t'" kit ik ) h‘J‘ 'Huf"L ety ﬁ%"‘"‘u“qhd'h“‘“‘l 2.46449500 GHz
o fJ \\ fj {\ / \
o \ | \ |/ \
e bl
dBm | .l b
-70 dBm
-80 dBm o
T |
Start 2.39 GHz 30000 pts Stop 2.49 GHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 2.409505 GHz -2.58 dBm
D2 M1 1 -9.505 MHz -40.05 dB
M3 3 2.464495 GHz -1.28 dBm
D4 13 3 19.005 MHz -52.45 dB
ME 2 2,4205183 GHz -1.08 dBm
Frequency Level Limit
(MHz) (dBc) (dBc)
2400 -40.05 30
2483.5 -52.45 30
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Unwanted emissions in non-restricted bands

Configuration: WiFi - 802.11n HT40 MCS0

Cmin / Cmid / Cmax

Spectrum

& Att

Ref Level 10.00 dBm

15 dB

&

Offset 12.50 dB & RBW 100 kHz
SWT 113.8 ps @ YBW 300 kHz Mode FFT

@ 14P View@2Pk View@ 3Pk View

M1[1]

0 dBm M1 5
Ma[ -3.81 dBm
-10 dBm— 2.46699500 GHz

-2.67 dBm

M3 2.40574830 GHz

S0 dBm
i |
Start 2.39 GHz 30000 pts Stop 2.49 GHz
Marker
Type | Ref | Trc | X-value ¥-value | Function | Function Result |
M1 1 2.4057483 GHz -2.67 dBm
Dz M1 1 -5. 74833 MHz -44.56 dB
I3 3 2.466905 GHz -3.81 dBm
D4 M3 3 16,505 MHz -51.92 dB
M5 2 24207483 GHz -3.03 dBm
Frequency Level Limit
(MHz) (dBc) (dBc)
2400 -44.56130147 30.0
2483.5 -51.92387795 30.0
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7.6.2. Non restricted frequency bands

Unwanted emissions in non-restricted bands at the band edge

Configuration: WiFi - 802.11b 1MBits/s (worst case presented)

== Cmin / = Cmid / === Cmax

dBm

i
' iy
-90
9kHz ) 25GHz
Fréquence
Frequency Level Level Limit
(MHz) (dBm) (dBc) (dBc)
2412 -3.19
1608.025 -52.68 -49.49 30
4824 -53.06 -49.87 30
7236 -62.82 -59.63 30
2037 015 [
1624.694 -52.58 -52.43 30
4874 -54.98 -54.83 30
7301 -65.13 -64.98 30
1641.363 -51.09 -47.89 30
4924 -58.22 -55.02 30
7386 -64.58 -61.38 30

7.7. CONCLUSION

Unwanted emissions in non-restricted bands and at the band edge measurement performed on the sample of the product
Move/2600, Sn: 221967317151286025803467, in configuration and description presented in this test report, show levels

compliant to the 47 CFR PART 15.247 & RSS 247 limits.
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8. UNWANTED EMISSIONS IN RESTRICTED FREQUENCY BANDS

8.1. TEST CONDITIONS

Date of test : March 23, 2023

Test performed by : Majid MOURZAGH
Relative humidity (%) 1 45 43
Ambient temperature (°C) 1 22 21

March 24, 2023
Majid MOURZAGH

8.2. TEST SETUP

Test procedure:

ANSI C63.10 & FCC Part 15 subpart C

Following frequency ranges, test setup parameters are different and specified in this table:

Frequency range:

9kHz to 30MHz

Test:

Pre-Characterization ‘ Qualification

Antenna Polarization:

Parallel, Perpendicular and Ground parallel

Antenna Height: im ‘ Varied from 1m to 4m
Antenna Type: Loop

RBW Filter: 200Hz below 150kHz / 9kHz above 150kHz
Maximization: Turntable rotation of 360 degrees range

EUT height: 1.5m 1.0m

Test site: Full Anechoic Chamber Open Aera Test Site
Distance EUT - Antenna: 3m 10m
Detector: Peak QPeak

Frequency range:

30MHz to 1GHz

Test:

Pre-Characterization ‘ Qualification

Antenna Polarization:

Horizontal and Vertical

Antenna Height:

Centered on EUT (§6.6.5 ANSI C63-10) ‘ Varied from 1m to 4m

Antenna Type: Bi-Log

RBW Filter: 120kHz

Maximization: Turntable rotation of 360 degrees range

EUT height: 1.5m 0.8m

Test site: Full Anechoic Chamber Open Aera Test Site
Distance EUT - Antenna: 3m 3m
Detector: Peak QPeak

N°18390042-787450-C (FILE#5215959)
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Frequency range:

1GHz to 14GHz

Test:

Pre-Characterization ‘

Qualification

Antenna Polarization:

Horizontal and Vertical

Antenna Height:

Centered on EUT (§6.6.5 ANSI C63-10) |

Centered on EUT (§6.6.5 ANSI C63-10)

Antenna Type: Horn

RBW Filter: 1MHz

Maximization: Turntable rotation of 360 degrees range

EUT height: 1.5m 1.5m

Test site: Full Anechoic Chamber Full Anechoic Chamber
Distance EUT - Antenna: 3m 3m
Detector: Peak & Average Peak & Average

Frequency range:

14GHz to 25GHz

Test:

Pre-Characterization ‘

Qualification

Antenna Polarization:

Horizontal and Vertical

Antenna Height:

Centered on EUT (§6.6.5 ANSI C63-10) ‘

Centered on EUT (§6.6.5 ANSI C63-10)

Antenna Type: Horn

RBW Filter: 1MHz

Maximization: Turntable rotation of 360 degrees range

EUT height: 1.5m 1.5m

Test site: Full Anechoic Chamber Full Anechoic Chamber
Distance EUT - Antenna: im 1m
Detector: Peak & Average Peak & Average
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Spectrum analyser
Or
EMI receiver

Test setup of Unwanted Emissions in Restricted Frequency Bands
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Axis Z on FAR

Photo of Unwanted Emissions in Restricted Frequency Bands
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Axis XY

Photo of Unwanted Emissions in Restricted Frequency Bands
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8.3. LIMIT

Measure at 300m

Frequency range Level Detector
9kHz-490kHz 67.6dBuV/m /F(kHz) QPeak
Measure at 30m
Frequency range Level Detector
490kHz-1.705MHz 87.6dBuV/m /F(kHz) QPeak
1.705MHz-30MHz 29.5dBpV/m QPeak
Measure at 10m
Frequency range Level Detector
30MHz to 88MHz 29.5dBpV/m QPeak
88MHz to 216MHz 33dBuV/m QPeak
216MHz to 960MHz 35.5BuV/m QPeak
960MHz to 1000MHz 43.5dBpV/m QPeak
Above 1000MHz 63.5dByVim Peak
43.5dBpV/m Average
Measure at 3m
Frequency range Level Detector
30MHz to 88MHz 40dBuV/m QPeak
88MHz to 216MHz 43.5dBpV/m QPeak
216MHz to 960MHz 46BuV/m QPeak
960MHz to 1000MHz 54dBuV/m QPeak
Above 1000MHz 74dByVm Peak
54dBpV/m Average
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8.4. TEST EQUIPMENT LIST

TEST EQUIPMENT USED

Description Manufacturer Model Identifier Cal_Date | Cal_Due
Amplifier 10MHz - 18GHz LCIE SUD EST _ A7102082 05/22 05/24
Antenna Bi-log AH System SAS-521-7 C2040180 02/21 02/23
Antenna horn 18GHz EMCO 3115 C2042029 03/22 03/25
Antenna loop ELECTRO-METRICS EM-6879 C2040294 08/22 08/24
BAT EMC NEXIO v3.21.0.32 L1000115
Cable 0.75m - 18GHz A5329900 08/22 08/24
Comb EMR HF YORK CGEO1 A3169114
CONTROLLER INNCO C03000 D3044034
Filtre 0.8GHz-18GHz PASTERNACK PE87FL1018 A7484075 12/22 12/24
Multimeter - CEM FLUKE 189 A1240171 09/21 09/23
Rehausse Table C3 LCIE _ F2000511
Rehausse Table C3 LCIE _ F2000507
Semi-Anechoic chamber #3 (BF) SIEPEL _ D3044017_BF 04/22 04/25
Semi-Anechoic chamber #3 (VSWR) SIEPEL _ D3044017_VSWR 04/22 04/25
SMA Cable 18GHz 0.5m TELEDYNE 18GHz A5330059 02/23 02/24
SMA Cable 18GHz 0.5m TELEDYNE 18GHz A5330060 02/23 02/24
SMA Cable 18GHz 0.6m TELEDYNE 18GHz A5330055 02/23 02/24
SMA Cable 18GHz 3.5m TELEDYNE 18GHz A5330058 02/23 02/24
SMA Cable 18GHz 6m TELEDYNE 18GHz A5330057 02/23 02/24
Spectrum analyzer ROHDE & SCHWARZ FSU 26 A4060058 09/21 09/23
Table C3 LCIE _ F2000461
Thermo-hygrometer (PM1/2/3) KIMO HQ 210 B4206022 01/21 05/23
TILT INNCO TILT D3044033
Turntable chamber (Cage#3) ETS Lingren Model 2165 F2000371
Turntable controller (Cage#3) ETS Lingren Model 2090 F2000444
Antenna Mat (OATS) ETS Lingren 2071-2 F2000392
Biconic Antenna EATON 94455-1 C2040234 03/21 03/23
Cable (OATS) _ 1GHz A5329623 09/22 09/23
Emission Cable CABELTEL 6GHz A5329069 05/22 05/23
Emission Cable MICRO-COAX 1GHz Ab5329656 08/22 08/23
Emission Cable RADIALEX A5329061 08/22 08/23
OATS _ _ F2000409 07/22 07/23
Table C1/0ATS LCIE _ F2000445
Turntable (OATS) ETS Lingren Model 2187 F2000403
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8.5. DIVERGENCE, ADDITION OR SUPPRESSION ON THE TEST SPECIFICATION
None
8.6. RESULTS

For all following measurements, worst case is presented with different configurations and modulations of EUT.

8.6.1. 9kHz to 30MHz
Graphs — Pre characterization:

Graph identifier Polarization Mode Channel EUT position Comments
Emr# 1 0°/90° X Cmin Axis XY/Z See the following results
Emr# 2 180° X Cmin Axis XY/Z See the following results
Emr# 3 0°/90° X Cmid Axis XY/Z See the following results
Emr# 4 180° X Cmid Axis XY/Z See the following results
Emr# 5 0°/90° X Cmax Axis XY/Z See the following results
Emr# 6 180° X Cmax Axis XY/Z See the following results
RADIATED EMISSIONS
Graph name: Emr#1 Test configuration:

Limit: FCC CFR47 Part15C CMin (0°/90°) - TX mode - Axis 0° (Worst case
Class: presented)
Frequency range: [9kHz - 30MHz]
Antenna polarization: RBW : 200Hz to 10kHz
Azimuth: 0° - 360° VBW : 1kHz to 30kHz
140 | T
dBpv/m

SO St At 1y ki y FCC/FCC [CFRAT [Part1sd - Classe: - QCr#te/3.0m
P el bV b ..was.w(_umq.;w,,‘_wl i == :""‘*'*'-”*-'t.\.-\h. L
gy

AP bl bk R s vaumhr%w.uwm e PR
Ao
i

-10 |
9kHz

30MHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg Lim.Q-Peak Polarization Correction
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBpV/m) (dB)
4.120 48.3 69.5 Horizontal 40.6
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RADIATED EMISSIONS

Graph name: Emr#2 Test configuration:
Limit: FCC CFR47 Part15C CMin (180°) - TX mode - Axis 0° (Worst case
Class: presented)

Frequency range: [9kHz - 30MHz]

[T ""“*‘r_*“f'%-N-J'.“.!»'\M‘*"s-i’n‘-'ﬂ-,»«.4‘*-\».1.:*,1*1w.Mw.w
o

Pl P
L /S |
i ghora 'rL-|'-\.\-_fu

Antenna polarization: RBW : 200Hz to 10kHz

Azimuth: 0° - 360° VBW : 1kHz to 30kHz
140 | .

dBpV/m

Wiy |
; ‘-_IH.'_}, L PR ST o e oL PR

FCC.-'FCC CFRA47 |Part15C - Classe: - QCnéte/3.0m|

A s, bt 'wll"""\*“fh-‘,lyﬁ
; Thal

iy

0
-10 | .
9kHz 30MHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg Lim.Q-Peak Polarization Correction
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBpV/m) (dB)
4.120 48.3 69.5 Horizontal 40.6
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RADIATED EMISSIONS

i e A e L TR R PO [l

Graph name: Emr#3 Test configuration:
Limit: FCC CFR47 Part15C Cmid (0°/90°) - TX mode - Axis 0° (Worst case
Class: presented)
Frequency range: [9kHz - 30MHz]

Antenna polarization: RBW : 200Hz to 10kHz
Azimuth: 0° - 360° VBW : 1kHz to 30kHz

140 | [
dBpv/m

FCCifce CFR47 |Part15Q - Classe: - QCnéte/3.0m)|

‘!Q\fm Nl .h'.l;"l"\‘ﬂ-\.h';_'[ 1 - J S
T B St b g u .
‘“l'LL\";/‘
0
-10 | .
9kHz 30MHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg Lim.Q-Peak Polarization Correction
(MHz) (dBuV/m) (dBuV/m) (dBuV/m) (dBpV/m) (dB)
4.117 48.1 69.5 Horizontal 40.6
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RADIATED EMISSIONS

Graph name: Emr#4 Test configuration:
Limit: FCC CFR47 Part15C CMid (180°) - TX mode - Axis 0° (Worst case
Class: presented)
Frequency range: [9kHz - 30MHz]

Antenna polarization: RBW : 200Hz to 10kHz
Azimuth: 0° - 360° VBW : 1kHz to 30kHz

140 | [l
dBpv/m

b, At S ol . \.""v._._‘ all FCC/FCC CFR47 |Part15C - Classe: - QCréte/3.0m)

ol ‘u‘h;""fv‘i“_r-ﬁ‘?s\-"-«.J’rf*\-\n_(%“#‘!‘!’ﬁh‘.—"n".-':.m_ : bl ) W 8 |
W N | e

ke ¥ It I"‘l"\" oy ) wptdiyd L\"ﬂ-) Jf"v'"-fn\»'ri-\;r:h..-t.'.*w

-\'i‘\‘\hJ!M_a.v‘,_ “‘Mw. ,_.dl

9kHz 30MHz
Fréquence

Spurious emissions

No significative frequency observed
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RADIATED EMISSIONS

Graph name: Emr#5 Test configuration:
Limit: FCC CFR47 Part15C Cmax (0°/90°) - TX mode - Axis 0° (Worst case
Class: presented)
Frequency range: [9kHz - 30MHz]

Antenna polarization: RBW : 200Hz to 10kHz
Azimuth: 0° - 360° VBW : 1kHz to 30kHz

140 | 1 p——
dBpv/m

| . FCC/FCC CFRA47 |Part15C - Classe: - QCréte/3.0m|

A
'»'““--'v'.n.sip..,#_ ]
sl

:,—.I.._u W) '1'--r“""“'.l“-'f"'u‘\i‘-v{"“" *,Wtwl;,m-wwﬂdh% i
IR

ﬁ%«hﬂmwm,m&.&#mw@mkﬂm.,Wm\m..q I
el

9kHz 30MHz
Fréquence

Spurious emissions

No significative frequency observed
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RADIATED EMISSIONS

Graph name: Emr#6 Test configuration:
Limit: FCC CFR47 Part15C Cmax (180°) - TX mode - Axis 0° (Worst case
Class: presented)
Frequency range: [9kHz - 30MHz]

Antenna polarization: RBW : 200Hz to 10kHz
Azimuth: 0° - 360° VBW : 1kHz to 30kHz

140 | .
dBpv/m

FCC/FCC CFRA47 |Part15C - Classe: - QCréte/3.0m|

I M‘“'I"""’"‘I'\“'I'-;'r"llf""'“'.(f"‘?“""""ﬂ'l"?I"J"'I'i'r".'\:\"f"'."""u."'l’-o'-\.\’\"vﬁ“‘“_\g\‘,iw N s, || | . . i [T
' 'l'l‘fnr‘&iw'-’uw-qnr\nﬂxm.-r.'u:_ﬂf«\*'nrr'r*«“ ““*m’r*f‘uf-.wmi-d.mm\‘ww-..w,JW |
| gy,
0 [ |
9kHz 30MHz
Fréquence
Spurious emissions
| No significative frequency observed
Final measurement:
No significative frequency observed
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8.6.2.

30MHz to 14GHz

Graphs — Pre characterization:

Graph identifier Polarization Mode Channel EUT position Comments
Emt 7 H/V TX Cmin Axis XY/Z See the following results
Emr## 8 H/V TX Cmid Axis XY/Z See the following results
Emr# 9 H/V TX Cmax Axis XY/Z See the following results
RADIATED EMISSIONS
Graph name: Emr#7 Test configuration:
tllranslts:' FCC CFR47 Part15C (H+V) - Cmin - TX mode - Automatic Axis

Frequency range: [30MHz - 14GHz]

Antenna polarization: RBW : 100kHz to 1MHz
Azimuth: 0° - 360° VBW : 300kHz to 3MHz
FCC/FCC CFR47 Part15C - Classe: - Moyenne/3.0m/
FCC/FCC CFR47 Part15C - Classe: - QCréte/3.0m/
FCC/FCC CFR47 Part15C - Classe: - Créte/3.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
120
dBuV/m
) o= o oot e gl
e — SR
- | = P Wi
e "‘:k‘;:“&r'”{";\v: ww = ST Mw
o | [
30MHz 14GHz
Fréquence
Spurious emissions
Frequenc Peak Lim.Peak Lim.Av o Correction
MH2) | (dBuVim) @Bpvim) | Ava (@BuVim) | gk | Polarization (dB)
2412.942* 100.1 / 95.3 / Horizontal 354
4823.594 48.1 74.0 43.4 54.0 Horizontal -19.1
4823.594 49.3 74.0 45.6 54.0 Vertical -19.1
7237.188 50.6 74.0 45.0 54.0 Vertical -13.6
13986.938 55.1 74.0 46.8 54.0 Vertical -4.8
3999.908 59.4 74.0 47.9 54.0 Vertical 41.2
2413.444* 103.0 / 98.2 / Vertical 354
*Carrier frequency
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RADIATED EMISSIONS
Graph name: Emr#8 Test configuration:
Ic':llr:s'ts:_ FCC CFRA47 Part15C (H+V) - Cmid - TX mode - Automatic Axis
Frequency range: [30MHz - 14GHz]
Antenna polarization: RBW : 100kHz to 1TMHz
Azimuth: 0° - 360° VBW : 300kHz to 3MHz
FCC/FCC CFR47 Part15C - Classe: - Moyenne/3.0m
FCC/FCC CFR47 Part15C - Classe: - QCréte/3.0m/
FCC/FCC CFR47 Part15C - Classe: - Créte/3.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
120 i
dBpV/m i :
| l
|
| | FC FEd
| -
I fr e t .,;..\fw«; T
| .W— . I
R | | | | MM
w&.‘:::,_\-:;f:* ,ﬁy%ﬂm b MM.&_ : ‘\#‘r&w*ﬂ"{‘ o
o . . | | | —
30MHz 14GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg N Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
2437.826* 100.0 / 95.5 / Horizontal 35.4
4874.062 46.8 74.0 40.1 54.0 Vertical -19.1
13824.844 56.1 74.0 44.4 54.0 Vertical -5.6
4034.592 59.8 74.0 47.8 54.0 Vertical 411
2437.951* / 74.0 97.5 / Vertical 354
*Carrier frequency
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RADIATED EMISSIONS

Graph name: Emr#9 Test configuration:
Ic':llr:s'ts:_ FCC CFRA47 Part15C (H+V) - Cmax - TX mode - Automatic Axis

Frequency range: [30MHz - 14GHz]

Antenna polarization: RBW : 100kHz to 1TMHz
Azimuth: 0° - 360° VBW : 300kHz to 3MHz
FCC/FCC CFR47 Part15C - Classe: - Moyenne/3.0m
FCC/FCC CFR47 Part15C - Classe: - QCréte/3.0m/
FCC/FCC CFR47 Part15C - Classe: - Créte/3.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
— Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
120 | I
dBpv/im i i _
} | i
! i | FC: FEA
! ! -
- P _'_Mfw
| mpe
? : | ks = | a7 Ao
rh/ LM“JHW\;MM WNM i mﬁ“,}éﬁ W—"K‘fr u;:',.‘Mua-"-"i“? | |
» ! | ! ! | | |
30MHz 14GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg S Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
2461.080* 100.4 / 95.8 / Horizontal 354
4032.979 59.3 74.0 48.0 54.0 Horizontal 41.2
13617.625 57.0 74.0 44.9 54.0 Horizontal -6.5
13723.312 56.4 74.0 44.4 54.0 Vertical -5.9
2462.876* 102.1 / 97.5 / Vertical 354
*Carrier frequency

Final measurement:
No significative frequency observed
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8.6.3. 1GHz to 25GHz
Graphs — Pre characterization:
Graph identifier Polarization Mode Channel EUT position Comments
Emrz 10 H/V TX/RX Cmin Axis XY/Z See the following results
Emr# 11 H/V TX/RX Cmid Axis XY/Z See the following results
Emr# 12 H/V TX/RX Cmax Axis XY/Z See the following results
RADIATED EMISSIONS

Graph name: Emr#10 Test configuration:

Limit: FCC CFR47 Part15C (H+V) - CMin - TX mode - Axis 0° (Worst case

Class: presented)

Frequency range: [14GHz - 26GHz]

Antenna polarization: RBW : 1MHz
Azimuth: 0° - 360° VBW : 3MHz
FCC/FCC CFR47 Part15C - Classe: - Moyenne/1.0m/
FCC/FCC CFR47 Part15C - Classe: - Créte/1.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
100
dBuV/m
’M“\w“‘\\t‘?\m@-ﬁh;ﬁwﬂ;'t,imh"h_\,u_-{!‘b\r.-"\’r--'l-,'f‘\J.mh\hﬂ-._-mm«-‘wdxwww:w W ‘?LV-MWW””'&}?M\“J‘ MWMM
0.
14GHz 26GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg o Correction
(MHz2) (dBuV/m) (dBpvim) | Av9(@BuVIm) | ypivim) | Polarization (dB)
14073.000 711 83.5 60.4 63.5 Horizontal 4.8
16153.500 66.7 83.5 56.6 63.5 Horizontal -1.2
21018.000 711 83.5 60.1 63.5 Horizontal 3.1
24960.000 63.8 83.5 52.8 63.5 Horizontal 4.4
14540.000 68.0 83.5 58.1 63.5 Vertical 1.3
22569.000 68.0 83.5 58.3 63.5 Vertical 2.4
No significant frequency observed (14GHz to 26 GHz)
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RADIATED EMISSIONS

Graph name: Emr#11 Test configuration:
Limit: FCC CFR47 Part15C (H+V) - CMid - TX mode - Axis 0° (Worst case
Class: presented)

Frequency range: [14GHz - 26GHz]

Antenna polarization:

RBW : 1MHz

Azimuth:

0° - 360° VBW : 3MHz

FCC/FCC CFR47 Part15C - Classe: - Moyenne/1.0m
FCC/FCC CFR47 Part15C - Classe: - Créte/1.0m/

Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)

Peak (Verticale)

Avg (Horizontale)

Avg (Verticale)
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dBpV/m
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wrLE
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. v %W‘H i

0
14GHz 26GHz,
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg N Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
14013.500 68.4 83.5 61.9 63.5 Horizontal 5.1
14537.000 68.2 83.5 57.9 63.5 Horizontal 1.5
22043.000 67.4 83.5 60.5 63.5 Horizontal 2.7
16756.000 66.9 83.5 55.8 63.5 Vertical -0.8
21367.000 70.0 83.5 59.6 63.5 Vertical 2.9
No significant frequency observed (14GHz to 26 GHz)
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RADIATED EMISSIONS

Graph name: Emr#12 Test configuration:
Limit: FCC CFR47 Part15C (H+V) - CMax - TX mode - Axis 0° (Worst case
Class: presented)

Frequency range: [14GHz - 26GHz]

Antenna polarization: RBW : 1MHZz

Azimuth: 0° - 360° VBW : 3MHz
FCC/FCC CFR47 Part15C - Classe: - Moyenne/1.0m
FCC/FCC CFR47 Part15C - Classe: - Créte/1.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
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14GHz 26GHz,
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg N Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
14121.500 701 83.5 60.4 63.5 Horizontal 44
16213.500 66.0 83.5 56.3 63.5 Horizontal -1.1
22370.000 69.6 83.5 58.5 63.5 Horizontal 2.8
14106.500 701 83.5 59.8 63.5 Vertical 4.5
17286.000 65.6 83.5 55.6 63.5 Vertical -1.0
19565.000 69.8 83.5 61.3 63.5 Vertical 3.8
24537.000 62.4 83.5 53.4 63.5 Vertical 4.4
No significant frequency observed (14GHz to 26 GHz)
Final measurement:
No significative frequency observed
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8.6.1.

Restricted Band

Graphs — Pre characterization:

Graph identifier Polarization Mode Channel EUT position Comments
Emr# 13 H/V TX/RX Cmin & Cmax Axis XY/Z 802.11b
Em# 14 H/V TX/RX Cmin & Cmax Axis XY/Z 802.11g
Emr# 15 H/V TX/RX Cmin & Cmax Axis XY/Z 802.11 n20
Emr# 16 H/V TX/RX Cmin & Cmax Axis XY/Z 802.11 n40
RADIATED EMISSIONS
Graph name: Emr#13 Test configuration:
Limit: FCC CFR47 15.205 Restricted
) bands of operation Restricted band 802.11b
Class: 1
Frequency range: [2.385GHz - 2.49GHz]
Antenna polarization: RBW : 1MHz
Azimuth: 0° - 360° VBW : 3MHz
FCC/FCC CFR47 15.205 Restricted bands of operation - Classe:1 - Moyenne/3.0m
FCC/FCC CFR47 15.205 Restricted bands of operation - Classe:1 - Créte/3.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
—— Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
120
dBpvV/m
i /£ \“-. . :."‘._
e e -‘w,.f-\j \:I"‘ e \.\?-"*‘iho—.a*n(.ﬂawn—'ﬂ_ =)
[ ;
2 385GHz 2.49GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg o Correction
(MHz) (dBpVim) (dBpvim) | AvV9(@BuVIm) | g vim) | Polarization (dB)
2462.046 97.2 91.1 Horizontal 35.1
2483.340 52.7 45.5 Horizontal 35.1
2483.454 50.9 45.9 Horizontal 35.1
2390.000 50.8 44.6 Horizontal 354
2411.488 99.9 99.0 Horizontal 354
2390.040 50.4 44.4 Vertical 354
2412.848 101.8 98.9 Vertical 354

No significant frequency observed
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RADIATED EMISSIONS
Graph name: Emr#14 Test configuration:
Limit: FCC CFR47 15.205 Restricted
’ bands of operation Restricted band 802.11g
Class: 1
Frequency range: [2.385GHz - 2.49GHz]
Antenna polarization: RBW : 1MHz
Azimuth: 0° - 360° VBW : 3MHz
FCC/FCC CFRA47 15.205 Restricted bands of operation - Classe:1 - Moyenne/3.0m
FCC/FCC CFRA47 15.205 Restricted bands of operation - Classe:1 - Créte/3.0m/
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
120
dBuv/m
/W'I'W%J‘"\‘ Py _.-J\M‘r.\a..a.mml_\
#‘H _ \ \‘.‘%
0
2 385GHz 2 49GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg N Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
2390.000 62.3 49.0 Vertical 35.4
2408.936 103.0 93.6 Vertical 35.4
2464.488 101.5 92.0 Vertical 35.4
2483.502 59.6 73.9 44.6 53.9 Vertical 354
No significant frequency observed
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RADIATED EMISSIONS
Graph name: Emr#15 Test configuration:
Limit: FCC CFR47 15.205 Restricted
’ bands of operation Restricted band 802.11n
Class: 1
Frequency range: [2.385GHz - 2.49GHz]
Antenna polarization: RBW : 1MHz
Azimuth: 0° - 360° VBW : 3MHz
FCC/FCC CFRA47 15.205 Restricted bands of operation - Classe:1 - Moyenne/3.0m
FCC/FCC CFRA47 15.205 Restricted bands of operation - Classe:1 - Créte/3.0m/
Peak (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Horizontale)
Peak (Horizontale)
Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
120
dBuv/m
.‘;“aah*““'«mxw\
i \
— / A
0
2 385GHz 2 49GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg N Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
2390.000 59.2 48.7 Horizontal 35.4
2409.512 102.6 93.1 Horizontal 35.4
2464.242 101.4 92.2 Horizontal 35.4
2483.502 57.8 73.9 45.9 53.9 Horizontal 354
No significant frequency observed
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RADIATED EMISSIONS

Graph name:

Emr#16

Test configuration:

Limit:

FCC CFR47 15.205 Restricted
bands of operation

Restricted band 802.11n40

Class:

1

Frequency range: [2.385GHz - 2.49GHz]

Antenna polarization:

RBW : 1MHz

Azimuth:

0° - 360°

VBW : 3MHz

FCC/FCC CFRA47 15.205 Restricted bands of operation - Classe:1 - Moyenne/3.0m
FCC/FCC CFRA47 15.205 Restricted bands of operation - Classe:1 - Créte/3.0m/
Peak (Suspect Manuel) (Horizontale)
Peak (Suspect Manuel) (Verticale)
Avg (Suspect Manuel) (Horizontale)
Avg (Suspect Manuel) (Verticale)
Peak (Horizontale)
— — Peak (Verticale)
Avg (Horizontale)
Avg (Verticale)
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' 385GHz 2 49GHz
Fréquence
Spurious emissions
Frequency Peak Lim.Peak Lim.Avg N Correction
(MHz2) (dBuV/m) (dBpvim) | AvV9(dBWVIm) | B vim) | Polarization (dB)
2389.212 61.9 73.9 52.2 53.9 Vertical 35.4
2408.400 99.8 90.2 Vertical 35.4
2456.520 98.8 89.1 Horizontal 35.4
2483.500 59.2 45.7 Horizontal 354

No significant frequency observed

8.7. CONCLUSION

Unwanted emissions in non-restricted bands measurement performed on the sample of the product Move/2600,
Sn:222107317151286026031075 configuration and description presented in this test report, show levels compliant to
the 47 CFR PART 15.247 & RSS 247 limits.
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9. UNCERTAINTIES CHART

Kind of measurement Wide uncertainty laboratory
Occupied Channel Bandwidth 2.8 %
Humidity 3.2 %
Power Spectral Density, Conducted +1.7 dB
Radio frequency +0.3 ppm
RF power, conducted +1.2dB
RF power, radiated (Full anechoic chamber above 1GHz) +3.7 dB
RF power, radiated (Semi anechoic chamber & open test site) +5.6 dB
Spurious emission, conducted +2.3dB
Spurious emission, radiated (Full anechoic chamber above 1GHz) +3.8 dB
Spurious emission, radiated (Semi anechoic chamber & open test site) +5.7 dB
Temperature +0.75 °C
Time 2.3 %
Voltage +1.7 %

The uncertainty values calculated by the laboratory are lower than limit uncertainty values defined by the standard. The conformity of the sample is
directly established by the applicable limit values. This table includes all uncertainties maximum feasible for testing in the laboratory, whether or not
made in this report.
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